ACCESSORY ORIENTATION CHART ITEMP!! PART NO. QTY] DESCRIPTION MATL.GR. | EST.wT. | PAINT [ cobE mEMJo!: PART NO. Ty DESCRIPTION MATL. GR. EST.WT. | PAINT | cope
ELEVATION FROM TOP OF 96 | B | 5286001096 54 | CABLE LADDER BRACKET A36 5 E - 1 | B| BPe258431311 7 | MID PANEL 3/8PL 4RV PLAIN GRS0 771 VE -
APPROVAL REF CONCRETE TO
em | ITEM SERVICE SIZE | pecree RADIUS CENTER OF ACCESSORY. 97 | B | 5286001007 54 | CABLE LADDER BRACKET SHROUD A304 5 N - 2 | B | 5286001002 1| MID PANEL 3/8PL 4RV W/BRKT PCHG GRS0 77 VE -
UNLESS NOTED O 98 | - | ALLTHR1226A36 54 | ALL THREAD 1/2° - 13 UNC X 26" LG HDG A3 1 N - 3 | B 5286001003 1 | MID PANEL 3/8PL 4RV W/30* MANWAY PCHG GRS0 666 VE -
[ ™ 103 [ TANK CONNECTION LOGO STD B SHELL CENTER OF PANEL 99 | 8| 5286001009 12 | W8 X 31# ANTENNA SUPPORT COLUMN A36 54 E - 4 | 8| 5286001004 1 | MID PANEL 3/8PL 4RV W/BRKT PCHG GRS0 77 VE -
“f N2 104 | NAMEPLATE STD = - CENTER OF (N4) MANWAY 100 5 | 8| 5286001005 1| MID PANEL 3/8PL 4RV W/24" MANWAY PCHG GRS0 702 VE -
. N3 |54/55| SHELL MANWAY W/HINGED COVER 24° 2 SHELL 30" ; 101 | - | BTNUTCS022 816 | NUT COVER EXTERIOR COBALT BLUE (RAL 5022) - - N - 6
. N4 [64/65] SHELL MANWAY W/HINGED COVER 30" - SHELL 320" 102 - | manusB 24 | MANUS 75-AM BLACK NSF-61 - - N = 7 | 8| ePe258331311 18 | MID PANEL 3/8PL 3RV PLAIN GRS0 758 VE -
NS 70/71) 150# RFSO DOUBLE FLANGE NOZZLE (AERATION SPRAY; 2 310.91° SHELL 83-011/16” 103 | - | TCLOGO 1_| TANK CONNECTION LOGO - INSTALL ON 5286001042 - - N - 8 | B | 5286001008 2 | MID PANEL 3/8PL 3RV W/BRKT PCHG GR50 758 VE -
180 N6 |72/73]| OVERFLOW ASSEMBLY W/ DOWNPIPE 12" 180° SHELL SEE DETAIL 104 | B | NMPLT5286001 1| NAMEPLATE AND DESIGN NOTES - - N R 9 |8 | 5286001009 2 | MID PANEL 3/8PL 3RV W/BRKT PCHG GR50 758 VE -
PLAN NORTH N7 105 | FULL PERIMETER GUARDRAIL STD 215.8" - DECK 105 | B | GRDF32 1 | FULL PERIMETER GUARDRAIL ASSEMBLY - 992 - R 10
Ne 106 | EXTERIOR LADDER ASSEMBLY W/ REST PLATFORMS SO 2158° SHELL - 106 | B | ELL5286001 1 | EXTERNAL LADDER ASSEMBLY - 2149 - R 11 | B | BP5258331311 18 | MID PANEL 5/16PL 3RV PLAIN GR50 632 VE -
NSA _ |96/97| CABLE LADDER BRACKET (QTY 18) STD 287" SHELL SEE FLAT LAYOUT 107 | B | VAB241 0 | 24" VENT W/INSECT SCREEN ASSY - - - R 12 | B | 5286001012 2 | MID PANEL 5/16PL 3RV W/BRKT PCHG GRS0 632 VE -
ACCESSORY FARDWARE N9B _ |96/97| CABLE LADDER BRACKET (QTY 18) STD 274° SHELL SEE FLAT LAYOUT 108 | C | DS5286001 1 | DECK STRUCTURE ASSEMBLY - 2246 - R 13 | B | 5286001013 2 | MID PANEL 5/16PL 3RV W/BRKT PCHG GR50 632 VE -
LOCATION DESCRIPTION aTY N9C _ |96/97| CABLE LADDER BRACKET (QTY 18) STD 120° SHELL SEE FLAT LAYOUT 103 | D | DECK5286001 1 | DECK ASSEMBLY LAYOUT - 5168 - R 14 | B | BP4358321311 8 | MID PANEL 1/4°PL 3RV PLAIN GR60 506 VE -
243 MANWAY REPAD BOLTS 34 PCFNBOLT 142 - 90_| PIPE SUPPORT BRACKET (QTY 17) > 310.91* SHELL SEE FLAT LAYOUT 110 | B | ACCDETS286001 1 | ACCESSORY DETAIL SHEET P 2 5 R 15 | & | 5286001015 1| MID PANEL 1/47PL 3RV W/BRKT PCHG GRG0 506 VE -
30" MANWAY REPAD BOLTS 34" BOLT 226 ) DLO
'NOZZLE SPOOL BOLTS > PCENBOLT FIELD LOCATE SHOP PUNCHED PANEL 111 | D | HRDOW05286001 1 | HARDWARE SHEET - - = R 16 | B | 5286001016 1 | MID PANEL 1/4°PL 3RV W/BRKT PCHG GR60 506 VE -
PIPE SUPPORT BOLTS SEAMS 18 2 " PC FN BOL FIELDLOCATE 112|C 1 0 | BASE SETTING RING ASSY - - - R 17 | B | 5286001017 1 | MID PANEL 1/4"PL 3RV W/BRKT PCHG GR60 506 VE -
PIPE SUPPORT BOLTS SEAMS 3107 X135
e S FCNToT 113 | - | HaoooQ 1072] WHITE PRIMER (POWDER) - - - - 18
CABLE LADDER BRACKETS 172" PC FN BOL 108 114 | - | QHo007 581| COBALT BLUE RAL#5022 TOP COAT (POWDER) - - - - 19 | B | BP4258221311 18 | MID PANEL 1/4"PL 2RV PLAIN GRS0 496 VE e
| ANTENNASUPPORTCOLUMNS | 172" X 1 172" PC FNBOL 144 115 | - | TUEGAO11/5 4 | PRIMER BASE TOUCH UP - - - - 20 | B | 5286001020 2 | MID PANEL 1/4"PL 2RV W/BRKT PCHG GRS0 496 VE -
ACCESSORY WASHZRS 172" FLAT WASHER 742 £
FRcCESsoRYNOTS TN 7 116 | - | TUEGA247/1 4 | PRIMER CATALYST TOUCH UP - - - - 21 | B | 5286001021 2 | MID PANEL 1/4"PL 2RV W/BRKT PCHG GRS0 496 VE =
NUT COVERS (COBALT BLUE) 172" NUT COVER 722 117 - | TUN22Q 14 | COBALT BLUE RAL#5022 TOP COAT BASE TOUCH UP - - - - 22 | B | BP33se221311 9 | MID PANEL 3/16°PL 2RV PLAIN GR60 372 VE B
ACCESSORY SEALANT MANUS (TUBES) 7 118 | - | TUB7OHS 14 | TOP COAT CATALYST TOUCH UP - - - - 23 | B | 5286001023 1 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR60 372 VE =
EALAN NI
MTORE ban0s TUsky 18 119 | - | PNTBRH12 72 | PAINT BRUSH 172* - - - - 24 | B | 5286001024 1| MID PANEL 3/16°PL 2RV W/BRKT PCHG GR60 372 VE -
120 | B | 5286001120 13 | INTERIOR 8" PIPE BRACKET A6 14 z - 25 | B | BP3258221311 17 | MID PANEL 3/16°PL 2RV PLAIN GR50 372 VE -
TYP (18) TYP (18) P éée) 121 | B | KBA05286001 1_| 8" PIPE SUPPORT KNEE BRACE ASSY A3 116 - R 26 | B | 5286001026 2 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR50 72 VE -
ng:ff. Pg ;:7545. @ Pg 1205' 27 | B | 5285001027 1 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR50 372 VE z
FULL "
0 @ PR @ @ ROLL PANELS TO 328 3/16° 1.0. 28 | B | 5286001028 2 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR50 372 VE
@ @ @ GUARDRAIL 8 /~LADDER CIL @ 29 | B[ BPB158221311 9 | MID PANEL 8GA 2RV PLAIN GR40 325 VE -
30 | B | 5285001030 1_| MID PANEL 8GA 2RV W/BRKT PCHG GR40 325 VE -
@ @ 270 @ l NS ANOVE Conra R 31 |8 528600103 1 | MID PANEL 8GA 2RV W/BRKT PCHG GR40 325 VE
. 1 E
32727°  31091° 2983557 | =Ter 225,001 195. 64 130.91° 3273 NUTS ASOVE CONCRETE
l @ 98 — 32 | B | BPC158211311 9 | MID PANEL 9GA 2RV PLAIN GRA40 296 VE -
11SPCS FILL NUT COVERS HAI
TS VEANGLE l @ i | 287" @ . l | ANNTENNA SUPPORT FULL OF SEALANT BEFORE —— 33 | B | 5286001033 1 | MID PANEL SGA 2RV W/BRKT PCHG GR40 296 VE =
E,A,UCE | 1 1 | / COLUMN TYP. (12) PLCS INSTALLING S BN 34 | B | 5286001034 1 | MID PANEL SGA 2RV W/BRKT PCHG GR40 296 VE -
SEAM 17 . = = ' _..T#(ZL 35 | B | BP2156211311 18 | MID PANEL 10GA 2RV PLAIN GR40 267 VE -
H H HABES - - B - - - - - T 36 | B [ 5285001036 2 | MID PANEL 10GA 2RV W/BRKT PCHG GR40 267 VE -
| +—-i-4 TRPARE ;YP 8) by iom i 37 | B | 5286001037 2 | MID PANEL 10GA 2RV W/BRKT PCHG GR40 267 VE =
: . i @@ LACE 38 | B | BP2158111311 8 | MID PANEL 10GA 1RV PLAIN GRA0 261 E | -
SEAM 16 ! 1 K ]
= T I I —1-—- e =g 39 | B | 5286001039 1| MID PANEL 10GA 1RV W/BRKT PCHG GR40 261 VE -
| 1 —— _L, [I . TYP (a) 40 | B | 5286001040 1_| MID PANEL 10GA 1RV W/BRKT PCHG GR40 261 VE 5
! l | I I ! ) PLA 41 | B | 5286001041 1| MID PANEL 10GA 1RV W/BRKT PCHG GR40 261 VE -
SEAM 15, ! - 1 1 _L 42 | B | 5286001042 8 | MID PANEL 10GA 1RV W/COLUMN PCHG GR40 261 VE -
' | [ 1 VP @) 43 | B | 5286001043 1 | MID PANEL 10GA 1RV W/MISC PCHG GR40 261 VE -
l 16 SPCS | I I 15 __ @PL_AEE 44 | B | 5286001044 1| MID PANEL 10GA 1RV W/MISC PCHG GR40 256 VE -
SEAM14 H 1 ks 45 | B | 5286001045 1| MID PANEL 10GA 1RV WIMISC PCHG, GR40 261 VE -
t+
| y | +H : :
TYP (17) TYP (13, TYP (8 N
1 PLAéES) () 1 @ HE] puc(es) | ‘—@mLE)s— 47 | B | 5286001047 7 | TOP PANEL 10GA 1RV W/MISC PCHG sR:s 58 VE
SEAM 13 i 310910 | 1 11 \ @180 | 48 | B 5286001048 1_| TOP PANEL 10GA 1RV WMISC PCHG GR: 58 VE -
| T | Il i 'T' 49 | B | 5286001049 1_| TOP PANEL 10GA 1RV W/MISC PCHG GR40 58 VE -
' ! =t ] TYP (9 50 | B | 5286001050 1 | TOP PANEL 10GA 1RV W/MISC PCHG GR40 58 VE -
I I | @ I 1 W 51 | B | 5286001051 1 | TOP PANEL 10GA 1RV W/MISC PCHG GR40 58 VE -
SEAM 12
1 ks ] 'l u ' 52
I + M . TYP (9) 53
H ] PLA 54 | B | sM243234475 1_| BOLT-ON SHELL MANWAY 24° DIA 4RV GR.70 256 VE -
SEAMW gt - , 1 | ! 55 | B | MWCT75024 1| MANWAY COVER 3/4°PL 24" DIA A6 185 VE .
I T I l [] . 56 | B | MwGSKTE2428 1 | MANWAY GASKET 24" EPDM 1 N -
1 - 1 @ 1 PLACES 57 | - | BLTHGO7502750 29 | 3/4" X 2 3/4" HX HD BOLT HDG A325 s N s
seamo | | l | I 1 @ 58 | - | BLTHG0750300 45 | 3/4° X 3" HX HD BOLT HDG A325 - N -
! ' I I : h 59 | - | wsHFG0750 77 | 3/4" FLAT WASHER HDG F436 - N =
1
I ——@% £ 60 | - | NUTHGO0750 77 | 314" HEX NUT HDG A325 S N B
I | g 61 | - | BLTHG05008500 1 | 1/2°X 8 172" HX HD BOLT HDG GRS - N -
SEAM 9 5 o
X 1 1 - 2 A— 62 | - | WSHFG0500 149 1/2" FLAT WASHER HDG SAE. - N -
| -l— -H I @TYP (9% § 63 | - | NUTHGOS00 123 1/2” HEX NUT HDG GRS - N -
5 1 i 1 @ 1 H rAGE o 64 | B | SM303234476 1_| BOLT-ON SHELL MANWAY 30° DIA 4RV GR70 422 \E -
EAM 8 £
| T i i i & 5 65 | B | Mwcers30 1| MANWAY COVER 7/8°PL 30° DIA A3 301 VE =
I 1 T 2 66 | B | 70084008 1 | MANWAY GASKET 30" EPDM 1 N -
H — i oL 8
I 1 l l | PLACES 67 | - | BLTHG07503250 4 | 3/4"X 3 1/4" HX HD BOLT HDG A325 - N -
SEAMT | . T T i _L 68 | - | BLTHG05001000 1 | 172 X 10° HX HD BOLT HDG GRS - N -
! ! 1 ! 69
TYP (9)
| HH I I PLA 70 | B | BNR15002 1 | 2" 150# RFSO FLANGED NOZZLE A304 10 VE -
SEAM 6 \ 4 ' )0 n H 71 | 8| BNR15002 1 | 2" 150# RFSO FLANGED NOZZLE A304 10 [ -
I T = I:[ | 72 | B | 5286001072 1 | 12" WIER ELBOW ASSEMBLY A53-GRB 170 1 -
1 . . ] ;‘;I: ‘: 73 | B | BNS12R2310 1 | 12" OVERFLOW SPOOL 6 LG. AS3-GRB 36 VE N
1 @ 1 1 1
= . F 166 E -
SEANS | | | 11 1 G A 74 | B | FTi210058 1 | 12" UPPER OVERFLOW ASSEMBLY A53-GRB E
| ] I [T T | 75 | B | FM1210116 7_| 12" MID OVERFLOW ASSEMBLY AS53-GRB 257 E -
' L 1 1 @ TYP (9) 76 | 8| 5286001076 1 | LOWER OVERFLOW ASSEMBLY AS53 GRB 337 E -
EAM l I @ 1 l PLACES 77 | B | EGSF1200 11 [ 12" SPOOL GASKET EPDM 1 N -
-SEAMs T e T T v T 78 | - | 5286001078 1_| 14 172" 0.0. SS SCREEN (172" MESH) 55304 - N -
I P @ 79 | B | SF1200 1 | 12" SPOOL FLANGE 1/4'PL A% 12 E -
1 @ \ @PLAEE% 80 | - | BLTSQJS105001500 264| BOLT 1/2° X 1 1/2° SQ HD JS1000 GR8 s N -
SEAM 3 ! 4 ! HEH | ! /25— 81 | - [ BLTFUsC105001500 387 | 172" X 1 1/2° PC FN JS 1000 BOLT GR8 - N -
Ta I I l 8 /251 82 | - | BLTFISC105001750 450| 1/2° X 1 3/4” PC FN JS 1000 BOLT GR8 - N -
< S TYP (9
| [ o e H L& H 3 /2x— 83 | - | sLTFISC 19 | 172* X 2" PC FN JS 1000 BOLT GR8 - N -
SEAM2 | l < [ I | | 32 | /251 8 | - | WsHFJS10500F436 [1120] 1/2° FLAT WASHER JS1000 F436 - N -
' TIE ' T B > ' /2| 85 | - | NuTHIS10500 1120] 172" HEX NUT JS1000 GRS - N -
I I n I I :::cgs 86 | B | KBAS286001-01 3 | 12" PIPE SUPPORT KNEE BRACE ASSY A6 86 - -
SEAN L m 87 | B | PsBCi2 13 | EXTERIOR 12" PIPE BRACKET A3 9 z -
T = 88 | - | uBLTPG1275 13 | U-BOLT W/NUTS FOR 12" PIPE GALV - - N -
Vs I [T I __+ @ I @ TP (T 89 | - | WSHFG0875 29 | 7/8" FLAT WASHER HDG F436 - N -
: 1 ! E 1 i | FACE 90 | B | PSBCO2 17 | EXTERIOR 2° PIPE BRACKET A36 7 z -
} ] 4 : } 91 | - | uBLTPG2375 17 | U-BOLT WINUTS FOR 2* PIPE GALV - - N -
7 | | ] 1 1 L -
z : - | wshFGoaz 7 | 3/8" FLAT WASHER HD! - E N -
SPACES i 5 s K f\ H & I ) i |\ 92 5 3 G
274 I MANWAY CENTERED IN PANEL. I 120 I MANWAY CENTERED IN PANEL. 3
PANEL IS SHOP PUNCHED AND PANEL IS SHOP PUNCHED AND 32-8 316" TANKLD. ég— 94 | - | UBLTPG8625 13 | U-BOLT W/NUTS FOR 8" PIPE GALV - - N -
o 270° @ FIELD LOCATED AS REQUIRED. 180° 90° @ FIELD LOCATED AS REQUIRED. m
() (s5) ELEVATION VIEW
FLAT LAYOUT
EXTERIOR VIEW
TOTAL WT: 108,178 [PARENT: — [ PEORUATION o T DOGUMENT 1 CUSTOMER NAME: | FSRC CERTIFIED: APPROVED FOR CONSTRUCTION
DO NOT SCALE™ TOLERANCES UNLESS OTHERWISE NOTED —____Jusracruren avon s arrtes. wof ! AN K WA AssewLy DrawNG oo T o I JoB | 001
IRAWING IN INCHES ANGULAR DEVIATION PERMISSIBLE DEVIATION NOMINAL LENGTH IN INCHES X, 1 EMNAY 2 | ADOED 8" BRACKETS 121172015 CAS J88 i ks » 5. OB
o it i e e G N N s i o[ —ou | PROJECT NAME: | BURNT CHIMNEY WATER B e
E 3! 316" |eonesseo waren ¢ o - i sy [0 | Revesep roR ameaTion pazots | owu s z
@ PROJECTION [HOLE T0 HOLE TOLERANCE] 1/32" TTET Jimmactontn o o O T N ) Rev DATE esv] PROJECT LOCATION: | WIRTZ, VA ] D WG #| BCL0321035286001




SAFETY / OPERATIONAL NOTES

1. Tank is designed for loads induced from a liquid product.

2. Do not field cut openings in tank without written consent from Tank Connection.

3. Customer is responsible for providing proper bracing of their equipment attaching to any part of the tank.

4. Tank foundation shall be level within 1/8" in any 30' circumference under the tank shell. Levelness on circumference shall not vary more than %" from any established plane.
Tank padding to be used on concrete foundations. Vapor barrier to be used on gravel and sand foundations.

5. If anchor bolts are not provided by Tank Connection, adequate anchoring necessary to resist all wind and seismic loads is the responsibility of the customer.

6. Application of loads to tank from equipment, other than those noted on the project drawings, must be approved in writing by Tank Connection prior to installation.

7. Tank is designed for atmospheric (equalized) pressure internally and externally. Customer to assure proper ventilation is provided and maintained.

INSTALLATION NOTES

. Use only hardware furnished with tank. All bolts must meet special high strength requirements.

- Install tank segments in a counter-clockwise direction when working from top down. Install tank segments in a clockwise direction when working from bottom up.
. Tank shall be adequately braced during installation to prevent wind damage.

. Tank and deck panels may be oriented to suit unless special orientation is required.

. When encapsulated bolts are required, they shall be used in the stored liquid zone only.

. Installation contractor shall coordinate touch-up coating procedures. Contractor to follow manufacturer's label instructions. / \
. Adequate blocking shall be used to protect bolted panels if removed from shipping pallets prior to field installation.
. All bolted connections to be min. snug tight unless noted otherwise.

DESIGN CRITERIA
Design Code AWWA D103-09
Roof Live Load 25 pounds per square foot
Wind Design / Conditions AWWA D103-09, 100 miles per hour, Exp. C, 1=1.15

ONOOOODAWN -

Seismic Design / Conditions AWWA D103-09, Ss=26.3%, S1=12.0%, I=1.5, Site Class=D, Group=3

Design Pressure / Vacuum +2.0 0z/in*2 / -0.5 0z/in"2

Operating Pressure / Vacuum Atmospheric

Product Stored Potable Water

Specific Gravity 1.0 (] [
Product pH Range 4 to 9 Assumed

Operating Temperature of Stored Material Ambient SN NSNS SSENENESEESNEEEEEEEEEE

TANK CONSTRUCTED OF ASTM CERTIFIED SHEET, PLATE, AND STRUCTURAL MEMBERS A F' F' I L l AT E E R D u P

ALL BOTTOM, ROOF SHEET AND SHELL BOLTS ARE GRADE 8 (150KSI)

COATINGS o PO Box 579
TANK LOCATION COATING NOMINAL MILS AVERAGE MILS Date: 11/2015 3609 N. 16th Street
Interior Primer Fusion 7000 FBE 6 mils DFT 6 - 9 mils DFT Ord r Numb r: 05286 001 "
Both Sides of Flat Bottom Fusion 7000 FBE 6 mils DFT 6 - 9 mils DFT er i er. el Parsons, KS 67357
Exterior Primer EXT Fusion 5000 FBE 3 mils DFT 3 -5 mils DFT Diameter: 32'-8 3/16 Phone: 620-423-3010
Exterior Topcoat EXT Fusion SDP 3 mils DFT 3 -5 mils DFT HEI ht 83'-9 7/1 6" "
Exterior Color Cobalt Blue RAL5022 . ght. Fax: 620-423-3999
NOTE: All coatings are applied over an SP10 surface blast and fused to substrate surface Material Stored: POTABLE WATER www.tankconnection.com
SEAL AN | SASKET Usable Capacity: 519,400 Gallons
# |- L1}
Sealant Manus Bond Mastic Black . _Based _On : 1-0" Freeboard
Gasket EPDM Synthetic Rubber  White Specific Gravity: 1.00 RTP BOLTED STEEL TANK
MATERIAL SPECIFICATION Design Specifications: AWWA D103-09
Sheet ASTM A1011 Grade 40 N S E
Plate (standard) ASTM A1011 Grade 36
Plate (high strength) ASTM A1011 Grades 50, 60, 70
Structural Shapes (angle / channel) ASTM A36 [CERTIFIED TO NSF / ANSI 61]
Structural Shapes (w-shapes) ASTM A992 K /
Carbon Steel Pipe / Tube ASTM A53 Grade B
Carbon Steel Structural Pipe / Tube ASTM A500 Grade B
Carbon Steel Bolts (standard) SAE Grade 5 ASTM A325
Carbon Steel Bolts (high strength) SAE Grade 8
Anchor Bolts ASTM F1554 Grade 36, 105 NAMEPLATE IS CONSTRUCTED OF CORROSION RESISTANT
PLASTIC AND MOUNTED TO THE TANK USING INDUSTRIAL
STRENGTH DOUBLE SIDED TAPE
Kevin W Sheddrick, PE
2016.01.11 13:16:36 -06'00'
TOTAL WT: PARENT: --- N — E‘giFl'gESﬁ%fT‘ONPR%';Egﬁ'YS DOOCFUMENTTAN‘E AN K CERTIFIED: APPROVED FOR CONSTRUCTION
**DO NOT SCALE*** MANUFACTURER AND/OR ITS AFFILIATES. ANY . 3 DES
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WELD NOT REQUIRED &
DO NOT POSITION SPLICE
AT U-BOLT CONNECTION

TYP RAIL CONNECTION

19"

19"

4"

3
OO0
S o

3"6"

TANK
INTERIOR

SECTION 'A-A'

7 XasXe) 2

SAFETY CHAIN DETAIL

AT LADDER OPENING

ITEM[D/S PART NO. Qry DESCRIPTION MAT'L. GR. EST. WT.
1 | B | 053-096 26 | HANDRAIL POST 2 1/2" X 2 1/2" X 1/4" A36 17
2 | B | GRC7009401 26 | HANDRAIL CLIP 3/16PL A36 3 Z
3 | B | TBC572 22 | TOEBOARD 10GA X 4" A36 9 z
4 | B[ 32GRP 22 | HANDRAIL 1.66" O.D. X .072 WALL PIPE GALV . 12 N
5 | - [ UBLTPG1250 54 | U-BOLT FOR 1 1/4" PIPE W/NUTS - - N
6 | - | WSHFG0375 119 | 3/8" FLAT WASHER GALV - - N
7 | - | BLTSQUS105001500 172 | BOLT 1/2" X 1-1/2" SQ HD (JS1000 COATING) GRS - N
8 |-1|-—- - — - = -
9 | -] - - — s = "
10 [-[-— A e = - -
11 | - | ccr1s8 8 PIPE CAP 1 5/8" PLASTIC - - N
12 | - | EDGECLIP 26 | EDGECLIP - - N
18 | = | = - |- . - -
14 | - | BLTSQJS105001750 58 | BOLT 1/2" X 1-3/4" SQ HD (JS1000 COATING) GRS - N
15 | - | WSHFJS10500F436 172 | 1/2" FLAT WASHER JS1000 F436 - N
16 | - | NUTHJS10500 172 | 1/2" HEX NUT JS1000 GR5 = N
17 | - | cHNZ0312530 2 | CHAIN SAFETY 5/16" X 30" LG ZINC PLTD - 5 N
18 | - | MC3016T33 4 | EYEBOLT 3/8" X 3" LG X 3/4" W/DBL NUTS - - N
19 | - | CHREPLNKZ031251500 2 | CHAIN REPAIR LINK 1 1/2" ZINC PLTD . - N
20 | - | MC3933T18 2 | SPRING SNAP 5/8" OPENING 7/16" DIA. - - N

24 SPCS TO NEXT CLIP

TYP SPACING UNLESS NOTED

* FIELD TO USE FOR 1/4PL DECKS OR HEAVIER

———— T

[x)

[ oo

32'-8 3/16" TANK I.D.

=

/\/\/\/\
4'-8" SPACING
TYP (22) PLCS

(24) SPACES

e e —————

ey

ELEVATION

Kevin W Sheddric
20}36‘?&%’;‘:1 7:13-06'00"

1) THIS PERIMETER GUARDRAIL IS A CONTINUOUS

LADDER OPENING (9 SPCS)

FIELD NOTE:
CUT HANDRAIL & TOEBOARD
AS REQUIRED AT

OPENING LOCATION.

EAVE CROSSOVER OPENING (12 SPCS

RAIL SYSTEM. ALL OPENINGS IN THE RAIL &
TOEBOARD ARE TO BE FIELD MODIFIED.
2) THE GUARDRAIL SYSTEM IS IN COMPLIANCE WITH
OSHA STANDARDS FOR THE GENERAL INDUSTRY.
3) TIGHTEN U-BOLTS AFTER ENTIRE GUARDRAIL

IS COMPLETE.

4) GUARDRAIL ASSY IS GALVANIZED.

TOTAL WT: 992

PARENT: -

***DO NOT SCALE***

TOLERANCES UNLESS OTHERWISE NOTED

DRAWING IN INCHES

ANGULAR DEVIATION

PERMISSIBLE DEVIATION NOMINAL LENGTH IN INCHES

ANSI/ASME Y14.1 STANDARDS X=+1.0°/XX=+05°0-4"[4"- 48"

130" - 240" | 240"+

/AR —1 3RD ANGLE
N

LINEAR TOLERANCE:| 1/32" | 1/16"

1/8" 3/16"

Y “—I PROJECTION |HOLE TO HOLE TOLERANCE:| 1/32" | 1/32"

1/16" 1/16"

THE INFORMATION ON THIS DOCUMENT IS|
CONFIDENTIAL PROPERTY OF TANK
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FULL GUARDRAIL
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LADDER MOUNTING
CLIP

7

172

CLIP

TOP AND BOTTTOM
LADDER MOUNTING CLIP
ATTACHMENT TO SIDEWALL DETAIL

1/2" X 2" FN BOLTS
(WASHERS AND NUTS
SUPPLIED W/ TANK)

1/2" X1 1/2" FN BOLTS
(WASHERS AND NUTS

LADDER MOUNTING

SUPPLIED W/ TANK)

LADDER

\'\

STANDARD LADDER MOUNTING CLIP
ATTACHMENT TO SIDEWALL DETAIL

MOUNTING CLIP

LADDER
MOUNTING CLIP

LADDER
MOUNTING CLIP

1/2" X 1 3/4" FN BOLTS I 1/2" X 2" FN BOLTS
(WASHERS AND NUTS \F (WASHERS AND NUTS
SUPPLIED W/ TANK) SUPPLIED W/ TANK)

N N

N ™~
STANDARD LADDER MOUNTING CLIP STANDARD LADDER MOUNTING CLIP
ATTACHMENT TO SIDEWALL DETAIL ATTACHMENT TO SIDEWALL DETAIL

INITIALLY ASSEMBLE UTILIZING LOOSE FIT CONNECTIONS.

ITEM|D/S PART NO. QTyY DESCRIPTION MAT'L.GR. | EST.WT. | PAINT | CODE
1 | B | LsAc01 1 | 11.6" TOP SECTION ASSEMBLY A36 89 z R
2 | B[ LsAo006 3 | 58" MID SECTION ASSEMBLY A36 91 z R
3 | B[ LsA007 3 | 116" MID SECTION ASSEMBLY A36 172 7 R
4 | B[ Lsao010 1 | UPPER & LOWER LADDER REST PLATFORMASSY -RH  A36 275 z R
5 | B | RHAOO1 1 | REST PLATFORM ASSEMBLY - RH A36 294 z R
6 | B | RHAOD1SHT2 1 | REST PLATFORM ASSEMBLY DETAILS-RH - - ; R
7 | B LsA011 1 | UPPER & LOWER LADDER REST PLATFORMASSY - Lfi  A36 275 z R
8 | B[ LHAOO1 1 | REST PLATFORM ASSEMBLY - LH A36 294 z R
9 | B | LHAOO1SHT2 1 | REST PLATFORM ASSEMBLY DETAILS - LH - - - R
10 | B [ LSA008 1 | STD RING LADDER ASSEMBLY A36 133 z R
11 | B | LKDRASSY 1 | LADDER LOCKABLE DOOR ASSY - AL . - - R
Kevin W Sheddrick, PE 12 | - | BLTFJSC105001500 40 | BOLT FN PC 1/2" X 1 1/2" JS1000 - B - -
2016.01.11 13:17:27 -06'00' 13 | - | BLTFJSC105001750 24 | BOLT FN PC 1/2" X 1 3/4" JS1000 - - - -
14 | - | 5286001999 1 | SAFETY CLIMB FOR 83-9 7/16" HT TANK HDG - - - -
15 | - | BLTFJSC105002000 7 | BOLT FN PC 1/2" X 2" JS1000 . - - -
16 | - | BTNUTC5022 71 | NUT COVER EXTERIOR COBALT BLUE (RAL 5022) . - N -
, 28'-8 3/16" TOP OF GRATING
® © © 9 ® ©
T e N —
{ " DETAIL ‘A H 1 _ |

/7 —i . et | 7 e/ B

%mw ] H E _ DETAL B DETAIL 'C E

e He—, 53

DETAIL ‘A’ | | / | I =

= w

@ @ @ DETAIL 'B'
57'-8 7/32" TOP OF GRATING
83'-9 7/16" TANK HT/TOP OF RUNG
X 11/2" FN BOLTS % %
(WASHERS AND NUTS
SUPPLIED W/ TANK)
ASSEMBLY NOTE:

INSTALL AND ALIGN ALL PARTS BEFORE FULLY TIGHTENING

HARDWARE.

MATERIALS OF CONSTRUCTION:
ALL MATERIALS ARE A1011 GR36 (A36) AND AS BELOW
UNLESS NOTED OTHERWISE:

3/8PL X 2 1/2" STRINGERS

3/4" ROUND BAR RUNGS

3/16PL X 3" WIDE HOOPS

3/16PL X 1" CAGE BARS

LADDER IS OSHA COMPLIANT

DETAIL 'A’ DETAIL 'B' DETAIL 'C' LADDER IS HOT DIPPED GALVANIZED
TOTAL WT: 2,149 PARENT: --- THE_INFORMATION ON_THIS. DOCUMENT 1S CERTIFIED: APPROVED FOR CONSTRUCTION
DO NOT SCALE™* TOLERANCES UNLESS OTHERWISE NOTED MANUFACTURER ANDIOR. TS AFFILIATES. ANY . AN K LADDER ASSEMBLY
OTHER USE, RETENTION, DISSEMINATION))
Ansng?r\nvgsi": ISNI'iFrL!IEJSA fos ANGULAR DEVIATION _| PERMISSIBLE DEVIATION NOMINAL LENGTH IN INCHES [CTHER_ 0% RETReTion.  DSSemieton O BNNECTIBN 839 7/16" HT TANK PROJ #| 05286 | JOB # 001
. X=41.0°/ X.X=40.5°] 0-4" | 4"-48"| 48" - 130"[ 130" - 240" | 240"+ |DOCUMENT TO UNAUTHORIZED PARTIES IS ansssesanuasnsnennran sl W/SAFETY CLIMB
(@) ] 3RD ANGLE LINEAR TOLERANCE:| 1/32" | 1/16" | _5/32" 1/8" | 316" |cxpressen WRITTEN  CONSENT OF TANK| *S° e Sus" - oareeys: ayeas e7557 | 0 | RELEASED FOR FABRICATION T ) DWG # | ELL5286001
Y/ '] PROJECTION [HOLE TO HOLE TOLERANCE:| 1/32" | 1/32" 1/32" 1/16" 1/16" |MANUFACTURER. REV REVISION DESCRIPTION DATE  |DRAWNBY|CHECKEDBY| DWGSIZE:B |  SCALE:NTS




ITEM[D/s PART NO. aTy DESCRIPTION EST. WT. |PAINT
3/8° X 1 1/4* FN BOLT
GUARDRAIL i/ BLAT AJASTER AND LT 1 | B|LSTOOL 1 STRINGER/RUNG ASSEMBLY 34
CLIP 2 |B]|LcPs 2 LADDER MOUNTING CLIP 3
3 | B|HOOP2 2 HOOP - MID 12
i : CAGE BAR 4 | B|cBoot 7 |CAGE BAR X 58 3/8" DAL 3
/ C | HOOP A\ 5 |- |BLTFG03751250 45 3/8 X 1 1/4* FN BOLT HDG
IEU \ 2\l 6 |- |NUTHG0375 45 3/8" NUT HEX
STRINGER/RUNG AN 7 |- |WSHFG0375 45 3/8" FLAT WASHER HDG
LADDER MOUNTING _/ + WELDED ASSY 8 |- |WSHLG0375 4 3/8° LOCK WASHER HDG
CLIP NOT SHOWN RUNG '
FOR CLARITY DETAIL B A\l 9 |B]|LCPGR2 4 LADDER GUARDRAIL CLIP 1
LADDER .
MOUNTING 4
CLIP‘\ /— RUNG
N HOOP & GUARDRAIL CLIP
I { 11 NOT SHOWN
N\ [ ] FOR CLARITY ASSEMBLY NOTE:
INITIALLY ASSEMBLE UTILIZING LOOSE FIT
CONNECTIONS. INSTALL AND ALIGN ALL
STRINGER/RUNG PARTS BEFORE FULLY TIGHTENING HARDWARE.
VIEW A-A 3/8” X 1 1/4” FN BOLT WELDED ASSY
- W/ LOCK WASHER AND NUT  peo.n o
’ /@ /QD /Cg
=]
— — =]
s ® O W
‘ 3-11 3/16* |1 | 8 7/16°
1 Qi
— S o I —
CAGE BAR
STRINGER/RUNG HOOE —0Q)
WELDED ASSY 3/8” X 1 1/4* FN BOLT
| W/ FLAT WASHER AND NUT o5 == 2
LADDER_| o)
MOUNTING CLIP <X % JL @/
11/2° B =l
3/8° X 1 1/4* FN BOLT —/ o i || |
W/ LOCK WASHER AND NUT /@
SIDE VIEW ASSEMBLY DETAIL il a3l eoileo %
|
®/l [} X | }D
SEE GUARDRAIL OF STRINGER
ASSY. Kevin W Sheddrick, PE
2016.01.11 13:17:51 -06'00"
E :
THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL -r DRAWN BY: JT
PROPERTY OF TANK MANUFACTURER AND/OR ITS AFFILIATES. AN K D : . 0P SECTION ASSEMBLY
ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING, B BNNECTIBN c DATE: 10/9/07 116
PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED 8 ) B [REVISED BORDER 11/23/11 JK DJC |REVIEWED BY: DJC
PARTIES IS STRICTLY PRDHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A REVISED QTY OF ITEMS #5,46 & #7 /ADDED ITEM #9 7/26/10 SH ™ .
WRITIEN CONSENT OF Tablk MBNUFACTURER: B 233010 . 650458555 0 REV REVISION DATE Y | ApP DATE: 10/20/07 | B | SCALE: NTS | DRAWING NO. LSA001




4 1/2 SPCS

VIEW A-A

3/8" X 1 174"

FN BOLT

W/ FLAT WASHER AND NUT

LADDER MOUNTING r

CAGE BAR

CLIP NOT SHOWN | I
FOR CLARITY lInij

A
[y
z
(]

HOOP

\\——STRINGER/RUNG

WELDED ASSY

DETAIL B
LADDER ,
MOUNTING 4
CLIP_\ f RUNG
N ,IDJ; . HOOP NDT SHOWN
S T ] FOR CLARITY
— STRINGER/RUNG
378" X 1 1/4* FN BOLT WELDED ASSY
W/ LOCK WASHER AND NUT DETAIL C

ITEM|D/S PART NO QTyY DESCRIPTION EST. WT. |PAINT
1 [ B |LSMo01 1 STRINGER/RUNG ASSEMBLY X 57 7/8° DAL, 40

2 |B|LCP4 2 LADDER MOUNTING CLIP 3

3 | B |HOOP2 2 HOOP - MID 12

4 | B |CB002 7 CAGE BAR X 57 3/4" DAL 3

S |- [BLTFG03751250 42 3/8" X 1 1/4" FN BOLT HDG

6 | - |NUTHGO0375 42 3/8° NUT HEX

7 |- |WSHFG0375 37 3/8" FLAT WASHER HDG

8 |- |WSHLGO0375 S 3/8” LOCK WASHER HDG

ASSEMBLY NOTE:

INITIALLY ASSEMBLE UTILIZING LOOSE FIT
CONNECTIDONS. INSTALL AND ALIGN ALL
PARTS BEFDRE FULLY TIGHTENING HARDWARE.

|__> 74
5
(©) I S| | | E—| E— -
(:}‘I o] \ s
IA’
o — 2
oE] =)}
o =] =
o [] [<] [ [s]
0lolo o O O (=]
- i ) INSTALLS ON IS. \(:) }D
iy ()i I OF STRINGER
— L 2
CAGE BAR = 57 7/8°
STRINGER/RUNG__ HOOP =\ i 1 l
WELDED ASSY 3/8 X 1 1/4” FN BOLT =
W/ FLAT WASHER AND NUT
LADDER_|— 5 /
MOUNTING CLIP ~ % 3 Kevin W Sheddrick, PE
TN | 170 2016.01.11 13:20:43 -06'00"
W/ LOCK WASHER AND NUT 2 ASSEMBLY WEIGHT = 91 LBS
SIDE VIEW ASSEMBLY DETAIL THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL . P £ DRAWN BY: JT
PROPERTY OF TANK MANUFACTURER AND/OR ITS AFFILIATES. AN K D 5 O P——
ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING, CB8NNECTIBN c DATE: 07 S8’ MID. LADDER ASSY.
PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED : B_|UPDATED BORDER 6/21711_ | JA | DIC |Reviewep BY: | DJC
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A MADE TO REFLETCT STRINGER ASSY 11/8/07 JT DJC .
WRITTEN CONSENT OF TANK MANUFACTURER. O S ard I D . AT eRa Ay REV REVISION DATE BY | APP DATE: 10/19/07 | C| SCALE: NTS | DRAWING NO. LSA006




ITEM[D/s PART NO. aTy DESCRIPTION EST. WT. |PAINT
3/8" X 1 1/4" FN BOLT .
W/ FLAT WASHER AND NUT 1 | B |[LSM002 1 STRINGER/RUNG ASSEMBLY X 115 7/8” OA.L. 82
2 | B|LCP4 4 LADDER MOUNTING CLIP 3
3 | B|HOOP2 3 HOOP - MID 12
CAGE BAR ”
LADDER MOUNTING | 4 [B|CBO03 7 |CAGE BAR X 115 3/4” DAL 6
CLIP NOT SHOWN _ ’ .
FOR CLARITY I'ED]' ] HOOP S BLTFG03751250 66 3/8” X 1 1/4" FN BOLT HDG
J 6 | - [NUTHG0375 66 3/8" NUT HEX
STRINGER/RUNG 7 | - |WSHFG0375 57 3/8’ FLAT WASHER HDG
" RUNG_/ + WELDED ASSY 8 |- |WSHLG0375 9 3/8° LOCK WASHER HDG
[&]
o DETAIL B
[{]
= LADDER
< MOUNTING + RUNG ASSEMBLY NOTE:
CLIP /_ INITIALLY ASSEMBLE UTILIZING LOOSE FIT
- CONNECTIONS., INSTALL AND ALIGN ALL
| , HOOP NOT SHOWN PARTS BEFDORE FULLY TIGHTENING HARDWARE.
< FOR CLARITY
// X— STRINGER/RUNG
VIEW A-A 3/8” X 1 1/4” FN BOLT WELDED ASSY
W/ LOCK WASHER AND NUT DETAIL C_
IAI
0
=]}
— — e T — S L L
=]
\@ % oé
IA/
. == .
oBy i ]
oE] Tos— Cxa 5
o [] [] [ [+ [] [] I
olojo o © o [-3K-) © o (-]
¢ INSTALLS ON LS. OF INSTALLS ON IS, oF =" ED
I on%:l' STRINGER —® STRINGER
'—/ o
CAGE BAR B s 7/8°
STRINGER/RUNG_ HHIIP N\ - ' i i
WELDED ASSY 3/8' X 1 1/4* FN BOLT L Kevin W Sheddrick, PE
LADDER_| - W/ FLAT WASHER AND NUT 2016.01.11 13:21:01 -06'00'
MOUNTING CLIP ~I~ ’
ASSEMBLY WEIGHT = 172 LBS
4
3/8" X 1 1/4” FN BOLT —/ , Lie E DRAWN BY: J1
. i THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL -r :
W/ LOCK WASHER AND NUT £ PROPERTY OF TANK MANUFACTURER AND/OR ITS AFFILIATES. AN K D - .
ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING, C BNNECTIBN C DATE: 1049407 1167 MID. EALDER ASSY.
SIDE VIEW ASSEMBLY DETAIL PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED 0 B [UPDATED BORDER 11/23/09 [ JA DJC |REVIEWED BY: DJC
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A |CORRECTED TO REFLETCT STRINGER ASSEM8Y07 T DJIC =
WRITTEN CONSENT OF TANK MANUFACTURER. O 0a23.3010 . Faxt 620.425.9599 o REV REVISION DATE BY | APP DATE: 10/19/07 | C | SCALE: NTS | DRAWING NO. | LSA007




- LOWER LADDER REST PLATFORM ASSEMBLY - LPLODL
LOCATED BETWEEN ITEM[D/S PART NO. QTY DESCRIPTION EST. WT. |PAINT
IEE?EEﬁustU;.TJ&/%G | HLS 1 |B|LSLo01 1 STRINGER/RUNG ASSEMBLY 80
FOR CLARITY . f 2 | B|LCP4 4 LADDER MOUNTING CLIP 3
SUNG e N i_ e — :|~ 3 | B |HOOP3 2 |HODP - REST PLATFORM 6
V/ FLAT VASHER AND 4 4, 2 spn 1 (- T.0G. 4 |B|HOOP2 1 |HOOP - MID 12
NUT SPCs 3 SPCs ), 1/2 SPC 5 |B|cBoos 4 CAGE BAR X 92 15/16" OAL 5
STRINGER/RUNG SEE DETAIL C 4 1/2 SPCS 6 |B|cBo07 3 |CAGE BAR X 47 13/16" DAL 2
WELDED ASSY T¥P.@ SEE DETAIL B SECTION A-A 7 | - |BLTFG03751250 76 [3/8% x 1 174" FN BOLT HDG
)/! 8 |- [NUTHG0375 76  [3/8” NUT HEX
A A 9 |- |wsHFG0375 62 |3/8° FLAT WASHER HDG
! BOLT FN 3/8" X 1 1/4* L ADDER ~ =
HOOP 5/ G { | LR LR o LADDER 10 | - [wsHLG0375 14 [3/8° LOCK WASHER HDG
1 NUT
CAGE & i CLIP
DETAIL B BAR c/L RUNG
FER ® STRINGER/RUNG —
WELDED ASSY
HOOP NOT SHOWN
FOR CLARITY UPPER LADDER REST PLATFORM ASSEMBLY - UPLOO1
SEE DETAIL C SEE DETAIL B C/L PLATFORM DETAIL © ITEM[D/S PART NO. QTyY DESCRIPTION - EST. WT. |PAINT
AND % e 2 |B]|LCP4 6 LADDER MOUNTING CLIP 3
UFFER LADIER S 4 | B |HOOP2 1 |HODP - MID 12
' Ng] 7 | - [BLTFG03751250 48 |3/8" X 1 1/4° FN BOLT HDG
J( - ) 8 | - [NUTHG0375 48  |3/8° NUT HEX
'@ @' e TR ———— - : 9 |- |WSHFG0375 36 |3/8" FLAT WASHER HDG
l y L 10 |- [wSHLG0375 12 |3/8* LOCK WASHER HDG
g 14 | B |Lsuoot 1 STRINGER/RUNG ASSEMBLY 82
o ,/@ % N
7 L % 15 | B |HOOP1 1 HOOP - FLARED 14
_SECTION D-D j‘u S 16 | B|CcBO04 7 CAGE BAR X 35” DAL 1
i ~
H = A n
INSTALLS ON LS. ' L
OF STRINGER TYP.@ .
(\»)
HB@}E &
\0 o
— | }
E @/ @\ o b\
R 939
5 19 O~
Q || |
i} , oM .
S @{ l BOLT LINE
- L = - =L - — I ASSEMBLY NOTE:
o s - 1 INITIALLY ASSEMBLE UTILIZING LOOSE FIT
\ T.0G. CONNECTIONS. INSTALL AND ALIGN ALL
3 | i 4 _______1 TOG \®INSTALLS ON I.S.
. @%/* lﬁ y Ul B PARTS BEFORE FULLY TIGHTENING HARDWARE,
B 4 ”
N ] ) HLY I RO AL STRINGER/RUNG
9 W/ LOCK WASHER AND Ha -
S TYP (4)(5) o NUT . v ASS
- PLACES & -
- d UPPER LADDER REST PLATFORM ‘
= ASSEMBLY - UPLO01 CAGE iR
q | -
TYP ¢ /
/©PLACES LADDER
b MOUNTING CLIP
. & HOOP
-
LOWER LADDER REST PLATFORM - BOLT FN 3/8° X 1 1/4
ASSEMBLY - LPL001 W/ FLAT WASHER AND
NUT
Kevin W X ASSEMBLY DETAIL
. . o= 1 1
2016.01.11 13:21:15-06'00 ASSERELY WEIGHT < 575 188
E
THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL -r DRAWN BY: JT
PROPERTY OF TANK MANUFACTURER AND/OR ITS AFFILIATES. AN K D UPPER & LOVER L?DDER
ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING, CaNNECTIBN c DATEr 10/15/07 REST PLATFORM ASS’Y - RH
PRINTING DR COPYING OF THIS DOCUMENT TO UNAUTHORIZED T 0 B_|REV. BORDER 7/05/11 | DJC JM_|REVIEWED BY| DJC
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A |REVISED ASS'Y WEIGHT 01/13/09 SH MB
WRITTEN CONSENT OF TANK MANUFACTURER. 380 T A BT s e e s REV REVISION DATE B | ApP DATE! 11/01/07 SCALE: NTS | DRAWING NO. LSAO10




ITEMp/s PART NO. aTy DESCRIPTION EST. WT. |PAINT
1 | B|Pcoot 2 MOUNTING ANGLE - SHELL 2
2 | B|Pcooz 2 MOUNTING ANGLE - SHELL 2
3 | B|LRRI2 2 MOUNTING ANGLE RH - PLATFORM 3
oe ae 4 | B|LRR13 2 MOUNTING ANGLE LH - PLATFORM 3
5 | B |PPoo1 2 PLATFORM POST - L2 1/2 X 2 1/2 X 1/4 28
eo eo 6 | B|PPo02 2 GUARDRAIL POST - L2 172 X 2 1/2 X 1/4 16
?§I§E25t$ ZDTE' 7 | B|LRRI6 2 KNEE BRACE - L2 1/2 X 2 1/2 X 1/4 15
SSEMBLE UTILIZING LOOSE FIT = = ——
CONNECTIONS. INSTALL AND ALIGN ALL = %= 5 VL 1 & | B|LRRI7 1 |FLATFTIR FEAME 16
PARTS BEFORE FULLY TIGHTENING HARDWARE. 9 | B|LRRI8 2 GUARDRAIL CLIP - A 1
ALL CONNECTIONS - USE 3/8° X 1 1/4° FN BOLT 10 | B |LRRI9 2 |GUARDRAIL CLIP - B 1
W/ LOCK WASHER AND NUT (UNLESS NOTED) 11 | B|TB1331 1 TOE BOARD 1/8PL X 4° X 34 5/8° DAL 5
S oL 12 | B |cBoos 5 CAGE BAR X 43 15/16* 3
@_. @,__ ~ 13 | - [GPoot 4 PIPE 166’ O.D, X 0072° WALL X 35’ GALV 1
14 | - |GPoo2 2 PIPE 166 O.D. X 0072° WALL X 40 1/2° GALV 1
15 | - [ccFiss 12 |PIPE CAP, BLACK PLASTIC 1 5/8° O.D.
16 | - [BLTFG03751250 51 [3/8° x 1 1/4° FN BOLT HDG
/4" X 1 34" HX HD BOLT \V/ 17 | - [NUTHGO375 73 |3/87 NUT HEX
LOCK & FLAT WASHERS & NUT =R = 9 o (0 18 - | WSHFG0375 39 378" FLAT WASHER HDG
14 g 316" 19 |- |wsHLG0375 45 [3/8” LOCK WASHER HDG
MR e 20 | - |BLTHG0750175 4 3/4* X 1 3/4* HX HD BOLT HDG A325
21 |- |NuTHGO750 4 3/4 NUT HEX
SEE MAIN LADDER 3'-6’ 22 | - [wsHFGo750 4 3/4° FLAT WASHER HDG
ASSEMBLY DRAWING 23 [ - [wsHLGo750 4 3/4" LOCK WASHER HDG
FOR SHELL - - o
A . NOTE: 24 CP050082141 9 HANDRAIL CLAMP MODEL CL-TBB-15
?SETSF;I';UISTI% #3 25 | - |[BLTCG031251250 1 5/16” X 1 1/4* CARRIAGE BOLT GALV
f 26 | - [WSHFGo3125 11 5/16" WASHER FLAT GALV
TSDP% /EIMD,§ Kevin W Sheddrick, PE 27 | - |wsHLGo3125 11 |S/16" WASHER LOCK GALV
LS. HOLE 2016.01.11 13:21:31 -06'00' 28 | - |INUTHGO03125 11 5/16” HEX NUT HDG
29 | - |uBPGi2s0 11 U-BOLT 1 1/4* HDG
30 | - |CHNZ0312530 2 CHAIN SAFETY 5/16° X 30° LG ZINC PLTD 5 N
31 |- [MCc3016T33 4 EYE BOLT 3/8°x3’LGx3/4°DIA EYE w/DBL NUTS N
32 | - [CHREPLNKZ031251500 2 CHAIN REPAIR LINK 1 1/2° ZINC PLTD N
= N.S. F.S. 33 | - [Mc3933T18 2 SPRING SNAP 5/8° OPENING 7/16 DIA. N
6 A — =B
(—] ) o o _I o o0
i ® o J Tt ] : \@ 6
= (Nt |
05 A /|
g —(®) 1 | |
iy C/L PLATFORM AND |
)‘ | /UPPER_LADDER ~ 5 | . 1L e
3 & I .
& |
g 2 2 4 \
gl = | \ ,
(0/3 0 l \ 7
o L o | l_l | il 4 1 LOCATE EYE BOLT AT
S USE 3/8° DOUBLE EEE\,&;T?S,E;DM FRRDRAIE
- 9 ——B NUT & DOUBLE™ "\ f
7 FLAT WASHER
C/L LOWER 13 -
g Il / CappeErR
& ~ _ 10
N I = f
A
= # F N 3 6
SEE LADDER ASSEMBLY _
\ / REST PLATFORM SECTION ASSEMBLY' WEIGHT = 29¢ LBS
~ /7 SHEET 1 OF 2
~N—_— SEE SHEET 2 FOR ASSEMBLY DETAILS
E |CAGE BAR ADDITIONS 9/7/12 SAT DRAWN BY: JT
B O N N e N TAL T AN K D _|ADDED SEC.A-A / MOVED SECT.B-B_| 9/19/11 | SGM_| WP REST PLATFORM
ANY GTHER USE, RETENTION, DISSEMINATION, FORWARDING. CaNNECTIBN C_|REVISED BORDER 7/05/11 | DJC [ M DA 10/15/07 ASSEMBLY = RH
PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED 8 . B |REVISED PART #'S 10/21/11 ™ SH |ReVIEWED BY: DJC
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A |ADDED SAFETY CHAIN ASS'Y 12/04/09 K SH
WRITTEN CONSENT OF TANK MANUFACTURER. 3 501D . rant EnaAns H0s 7 REV REVISION DATE Y | APP DATE: 11/01/07 SCALE: NTS | DRAWING NO. RHAO01




2 JF.S, F.S.
1)NS. N.S.
3/4° X 1 3/4°
HX HD BOLT 4 )F.S.
W/ LOCK & FLAT 2 s
WASHERS & NUT =
, s o
Vo T T e e 77 N
/,
~ : @ @ r o] @ —ib ~ ///// o 7
! 1 Rl /

~

HANDRAIL
CLAMP (TYP)

~

“\‘._“‘/

L

ASSEMBLY NOTE:

SIDE VIEW

PLATFORM ASSEMBLY DETAIL

HANDRAIL
BOLT W/ FLAT AND LOCK CLAMP (TYP)

S5/16" X 1 174" CARRIAGE

REST PLATFORM
TOP GUARDRAIL

REST PLATFORM

/TDP GUARDRAIL

SV,

i)

— 1

HANDRAIL—/

e —

CLAMP (TYP)
B —_—
\C/L UPPER
LADDER

FLARED HOOP & CAGE BAR
SEE UPPER LADDER ASSEMBLY
DRAWING.

C/L LOWER
/LADDER

CAGE BAR TO REST PLATFORM DETAIL

| LADDER STRINGER/RUNG
SECTIONS NOT SHOWN
FOR CLARITY

U-BOLT W/ 3/8°
/_FLAT WASHER & NUTS
. O -
i _
o PIPE CAP
9

HANDRAIL

3/8"
FLAT
WASHER

FIELD CUT SPACER

\ TO LENGTH

SECTION A-A

CAGE BAR

Kevin W Sheddrick, PE
2016.01.11 13:21:46 -06'00'

U-BOLT W/ 3/8°
FLAT WASHER & NUTS

HANDRAIL
CLAMP

5/16" X 1 174" CARRIAGE
BOLT W/ FLAT AND LOCK
WASHERS AND NUT.

HANDRAIL

5/16* X 1 174" CARRIAGE
BOLT W/ FLAT AND LOCK

SHEET 2 OF 2
SEE SHEET 1 FOR ASSEMBLY AND B.OM.

INITIALLY ASSEMBLE UTILIZING LOOSE FIT E
DRAWN BY: JT
THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL A “l K REST PLATFORM
PARTS BEFURE FULLY TIGHTENING HARDVARE CROPERTY ¥, TAK HANUPACTIRER AND/OR 1TS AFTILIATES e o e W R 02 hsseLy - i
: ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING, G BNNECTIBN C_|CAGE BAR ADDED 5/7/12_| SAT
. . PRINTING DR COPYING OF THIS DOCUMENT TO_UNAUTHORIZED T B [GENERAL REVISIONS 9/19/11 | SGM_| MP |greviEweD BY| DJC
ALL CONNECTIONS - USE 3/8” X 1 174" FN BOLT PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A [REVISED BORDER 3/05/11 | Doc | M
W/ LOCK WASHER AND NUT CUNLESS NOTED) WRITTEN CONSENT OF TANK MANUFACTURER. 3809 Homy 16T ST - DaReons KiNers 7257 REV REVISION DATE BY | APP DATE: 1/01/11 SCALE! NTS | DRAWING NO. RHAQOISHT2




LOWER LADDER REST PLATFORM ASSEMBLY - LPLOOL
LADDER C/L’S ARE
LOCATED BETWEEN TEMD/s PART ND. qrY DESCRIPTION EST. WT. [PAINT
HLS LADDER MOUNTING 1 | B|LsLoo1 1 |STRINGER/RUNG ASSEMBLY 9-9 15/16” DAL. 80
| CLIE N Se 2 |B|LcPa 4 |LADDER MOUNTING CLIP 3
JC+0_ P—— J] 3 |B|HOOP3 2  |HOOP — REST PLATFORM 6
706G, | 1 BOLT FN 3/8" X 1 1/4* b RUNG -
e SPC oy R R R 4 |B|HOOP2 1 |HOOP - MID 12
is2 spc ;13 SPCS NUT 5 | B|CBO06 4 CAGE BAR X 92 15/16" DAL 5
g 2ie_BPES SEE DETAIL © 4 1/2 SPCS 6 | B|cBoo7 3 |CAGE BAR X 47 7/8° DAL 2
TYP. STRINGER/RUNG - :
SECTION A-A SEE DETAIL B 2 WELDED Assy |7 |- [BLTFG03751250 68 |3/8° x 1 1/4" FN BOLT HDG
5 N 8 |- |NUTHG0375 68  [3/8° NUT HEX
A A 9 |-|wsHFGo375 57 |3/8 FLAT WASHER HDG
LADDER . BOLT FN 378" X 1 1/4* ! _ v
W HDER W7 LOGE WESHER AND | B k \ HOOP 10 | - [WSHLG0375 11 |3/8° LOCK WASHER HDG
NUT 3
CLIP 14 y
3 CAGE
RUNG c/L BAR DETAIL B
£ LOWER
STRINGER/RUNG
WELDED ASSY (€ LADDER
HOOP NOT SHOWN
FOR CLARITY @) UPPER LADDER REST PLATFORM ASSEMBLY - UPLODI
DETALL © /L PLATFORM SEE TETAIL B SEF DETAL & TEMb/s PART NI qryY DESCRIPTION EST. WT. [PAINT
e AND 2 |B|Lcr4 6  |LADDER MOUNTING CLIP 3
UPPER LADDER 4 | B|HOOP2 1 |HOODP - MID 12
! 7 |- [BLTFG03751250 34 [3/8° X 1 1/4" FN BOLT HDG
5 8 |- |NUTHG0375 34  |3/8” NUT HEX
S ‘@ @' 9 |- |wsHFGo375 23 |3/8” FLAT WASHER HDG
» ;D | 4 ! 10 | - [WSHLG0375 11 |3/8" LOCK WASHER HDG
— L 14 | B [Lsuoot 1 |STRINGER/RUNG ASSEMBLY 9'-9 15/16° OAL. 82
1 14 =Sk =}
= ‘ (4) 15 | B [HOOPL 1 |HOOP - FLARED 14
9 _SECTION D-D 16 | B [cBOO4 7 CAGE BAR X 35° DAL 1

2'-11 3/16”

57 15/16"

9'-9 15/16”

|

Tel

]

Il

= _|_

|

|

|

|

|

|

|

|

|

|

27 11/16’|'L
2

STRINGER/RUNG

! INSTALLS ON LS.
/@DF STRINGER TYP. BOLT FN 3/8° X 1 1/4~
WELDED ASSY

W/ LOCK WASHER AND
NUT

|

I
] [ 3 MOUNTING CLIP
3 HOOP
@? Y
4 /© | . i BOLT FN 3/8" X 1 1/4°
o W/ FLAT WASHER AND
BOLT LINE-\ S NUT
| —— e E—g _Nj:_ — ASSEMBLY DETAIL
B |
TOG. 4 .. ! __,}_ A 3
INSTALLS ON LS. = - |
OF STRINGER TYP. s &D .
P [Ns]
o GIP 4 S
UPPER LADDER REST PLATFORM PLACES L =
ASSEMBLY - UPLOO1 ~
TYP (3)
PLACESC N y Kevin W Sheddrick, PE
2016.01.11 13:22:02 -06'00"
LOWER LADDER REST PLATFORM
SESERELY NITE ASSEMBLY - LPLO01 ASSEMBLY WEIGHT: 275%
INITIALLY ASSEMBLE UTILIZING LOOSE FIT
CONNECTIONS. INSTALL AND ALIGN ALL THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL TAN K E DRAWN BY: JT UPPER & LOWER LADDER
PARTS BEFORE FULLY TIGHTENING HARDWARE PROFERTY (F TANKE MAMUEACTURER AND/ER 118 QP ILIGTES. : DATE 11/06/07 REST PLATFORM ASSY LH
' o s U sl pspanoy e, | CEINNECTIEN [ '
ALL CONNECTIONS - USE 3/8° X 1 1/4” FN BOLT PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP 2 e EUTSED SOROER PV T REVIEWED Bvif BCR
W/ LOCK WASHER AND NUT (UNLESS NOTED> WRITTEN CONSENT OF TANK MANUFACTURER. 3609 NowTi 16T ST . PaRsONS. Kansas 67357 =E ST SATE = e DATES 11/06/07 SCALE: NTS | DRAWING NO. LsAOLL




ITEM|[D/S, PART NO. QTY DESCRIPTION EST. WT. [PAINT
ALL CONNECTIONS - USE 3/8” X 1 1/4” FN BOLT 1 | B|PCoo1 2 MOUNTING ANGLE - SHELL 2
W/ LOCK WASHER AND NUT CUNLESS NOTED)
2 | B|PCo002 2 MOUNTING ANGLE - SHELL 2
ASSEMBLY NOTE! 3 | B|LRRI12 2 MOUNTING ANGLE RH - PLATFORM 3
INITIALLY ASSEMBLE UTILIZING LOOSE FIT 4 | B|LRR13 2 MOUNTING ANGLE LH - PLATFORM 3
R P e P Sl L e 5 | B|PPont 2 |PLATFORM POST - L2 1/2 X 2 1/2 X 1/4 28
6 | B |PPO02 2 GUARDRAIL POST - L2 1/2 X 2 1/2 X 1/4 16
7 | B|LRR16 2 KNEE BRACE - L2 1/2 X 2 1/2 X 1/4 15
—— 8 | B|LRR17 1 PLATFORM FRAME 116
-
7~ \\ 9 | B|LRR18 2 GUARDRAIL CLIP - A 1
4 \ SEE LADDER ASSEMBLY 10 | B |LRR1S 2 GUARDRAIL CLIP - B 1
_ Yo=——REST FLATFORM SECTION 11 | B|TB1331 1 |TOE BOARD 1/8PL X 4° X 34 5/8" DAL 5
\\ 12 | B (CB00S S CAGE BAR X 43 15/16* 3
\ s - A ” Kevin W Sheddrick, PE 13 | - |GPoo1 4 |PIPE 1.66° OD. X 0072° WALL X 35 GALV 1
—T 13 2016.01.11 13:22:18 -06'00" 14 | - [GP0O02 2 PIPE 166" O.D. X 0.072” WALL X 40 1/2° GALV 1
(R @_. 15 | - [ccFiss 12 |PIPE CAP, BLACK PLASTIC 1 5/8° O.D.
_L 9 3 16 |- |BLTFG03751250 31 3/8" x 1 1/4* FN BOLT HDG
- - | | ° I 17 |- [NUTHGO375 73 [3/8" NUT HEX
6 = 2=1| o o oo | | o o o/® 18 | - [WSHFG0375 39 3/8" FLAT WASHER HDG
(L ] ¢ 19 [ - |WSHLG0375 45 3/8” LOCK WASHER HDG
I A 20 [ - [BLTHGO0750175 4 374" X 1 3/4" HX HD BOLT HDG A325
| 21 [ - |[NUTHGO0750 4 3/4" NUT HEX
! I 1 22 | - | WSHFG0750 4 3/4" FLAT WASHER HDG
% | 23 | - | WSHLG0750 4 3/4" LOCK WASHER HDG
o
- - g 24 | - |crPosoosa141 9 HANDRAIL CLAMP MODEL CL-TBB-15
S \_C’ L FLATFORM AND ° | 25 | - [BLTCG031251250 11 |5/16" X 1 1/4° CARRIAGE BOLT GALV
N UPPER LADDER [
% . 2 P 26 | - | WSHFG03125 11 5/16" WASHER FLAT GALV
O | 27 | - |WSHLG03125 11 5/16" WASHER LOCK GALV
N I 28 | - [NUTHG03125 1 S5/16° HEX NUT HDG
Y i N ® 0 [ | o 4) |29 | - |UBPG1250 1 U-BOLT 1 1/4” HDG
= = 9 eo ] | = g 30 | - [CHNZ0312530 2 CHAIN SAFETY 5/16” X 30° LG ZINC PLTD S N
5 A L =3 31 | - [MC3016T33 4 EYE BOLT 3/8“x3°LGx3/4‘DIA EYE w/DBL NUTS N
N.S. F.S. 32 | - |CHREPLNKZ031251500 2 CHAIN REPAIR LINK 1 1/2* ZINC PLTD N
33 | - |MC3933T18 2 SPRING SNAP 5/8“ OPENING 7/16” DIA. N
31 6
SPC DIM'S Lot
TO C/L OF 32
13- HOLE _X\ L 18 3/16" | -
NOTE: 14 CTR TO CTR 14 )
DETAIL ITEM #3 USE 3/8° DOUBLE | LOCATE EYE BOLT AT
SEE MAIN LADDER IS OPPOSITE. = = e o] <o NUT & DOUBLE
ASSEMBLY DRAWING = FLAT WASHER 1k TOP & BOTTOM HANDRAIL
FOR SHELL ELEVATIONS
ATTACHMENT DETAIL.
4 4
@ - : : t t
3/4° X 1 3/4° HX HD BOLT W/ bes. TINL.¥ 1 [
LOCK & FLAT WASHERS & NUT
Iﬂ:h 4= ) o o \o}
oo eo ASSY. WEIGHT= 294#
(@) 00 SECTION B-B SHEET 1 OF 2
SEE SHEET 2 FOR ASSEMBLY DETAILS
E_|ADDED CAGE BAR 5/7/12_| _SAT .
THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL T DRAWN BY: JT
PROPERTY OF TANK MANUFACTURER AND/DOR ITS AFFILIATES. AN K D |ADDED SECT.A-A / MOVED SECT.B-B | 9/19/11 SGM MP
ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING, CaNNECTIaN C_|REVISED PART NUMBERS 10/21/10 | TM | sH DATE: /16707 REST PLATRORM ASSEMBLY - LH
PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED T .t B _|ADDED SAFETY CHAIN TO PLATFORM | 12/04/09 | UK SH_|REVIEWED BY: | DJC
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A |REVISED BORDER 11/23/09 JA DJC .
WRITTEN CONSENT OF TANK MANUFACTURER RS RN e e -l REV REVISION DATE BY | APP DATE: 11/1/07 |C| SCALE: NTS | DRAWNG NO. LHA001




ALL CONNECTIONS - USE 3/8” X 1 1/74* FN BOLT
W/ LOCK WASHER AND NUT <(UNLESS NOTED)

ASSEMBLY NOTE:

INITIALLY ASSEMBLE UTILIZING LOOSE FIT
CONNECTIONS., INSTALL AND ALIGN ALL
PARTS BEFORE FULLY TIGHTENING HARDWARE.

374" X 1 3/4*
HX HD BOLT

W/ LOCK & FLAT
WASHERS & NUT

HANDRAIL
CLAMP (TYP>

! /
9 83 <&
R
SIDE VIEW

PLATFORM ASSEMBLY DETAIL

BOLT W/ FLAT AND LOCK
S/16* X 1 1/4* CARRIAGE

HANDRAIL
CLAMP (TYP)

REST PLATFORM
TOP GUARDRAIL
REST PLATFORM

/—TDP GUARDRAIL

YA

1

I AN

—— o Y
| HANDRAIL‘/
o CLAMP (TYP)
o} '
i

=

—et——  ——
\C/L UPPER
LADDER

FLARED HOOP & CAGE BAR.
SEE UPPER LADDER ASSEMBLY
DRAWING.

CAGE BAR TO REST PLATFORM DETAIL

LADDER STRINGER/RUNG
i SECTIONS NOT SHOWN
[ FOR CLARITY

C/L LOWER
/LADDER

SECTION A-A

o

IELD CUT
TO LENGTH

N~

HANDRAIL

PIPE CAP
TYP>

BOLT W/ FLAT AND LOCK
S/16" X 1 174" CARRIAGE

HANDRAIL
CLAMP

3/8 FLAT
WASHER
SPACER

U-BOLT W/ 3/8"

FLAT WASHER & NUTS‘X\

U-BOLT W/ 3/8
FLAT WASHER & NUTS

Kevin W Sheddrick, PE
2016.01.11 13:22:36 -06'00"

HANDRAIL
O - CLAMP
S/16" X 1 1/4* CARRIAGE
BOLT W/ FLAT AND LOCK
WASHERS AND NUT,

ASSY. WEIGHT= 295#

SHEET 2 0OF 2
SEE SHEET 1 FOR PART NUMBERS

THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL
PROPERTY DOF TANK MANUFACTURER AND/OR ITS AFFILIATES.
ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING,
PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED
WRITTEN CONSENT OF TANK MANUFACTURER.

AN IK

CBNNECTIS8N

AFFILIATE GROUP

3609 NDRTH 16TH ST . PARSONS, KANSAS 67357
620.423.3010 . Fax: 620.423.3999

REVISION

DATE

BY

APP

E DRAWN BY: JT

D |ADDED CAGE BAR 9/7/12 SAT

C |GENERAL REVISIONS 9/19/11 SGM MP DATE: 11/6/07 REST PLATFORM ASSEMBLY - LH

B |CHANGED DESCRIPTION TO LH ASSY S/2/11 SGM REVIEWED BY: DJC

A |REVISED BORDER 11/23/09 JA DJC
REV DATE: 1171707 | C| SCALE: NTS | DRAWING NO. L LHAQO1SHT2




ITEM|D/S PART NO. QTY DESCRIPTION EST. WT. |PAINT
3/8° X 1 1/4* FN BOLT
W/ FLAT WASHER AND NUT 1 | B [LSB002 1 STRINGER/RUNG ASSEMBLY 82
2 | B|LCP4 4 LADDER MOUNTING CLIP 3
/A\ 3 | B (70389020 2 LADDER MOUNTING CLIP 3
CAGE BAR 4 | B|HOOPL 1 HOOP - FLARED 14
e |
FOR CLARITY [ ] HOOP S | B [HOOP2 1 HODOP - MID 12
\ 6 | B |CB0O12 7 CAGE BAR X 23 3/8" DAL 1
\%TRINGER/RUNG 7 | - |BLTFG03751250 34 3/8” X 1 1/4” FN BOLT HDG
9 RUNG_/ i ELDED ASSY 8 |- [NUTHG0375 34 [3/8" NUT HEX
& DETAIL B 9 |- |WSHFG0375 23 3/8" FLAT WASHER HDG
Q 10 | - |WSHLGO0375 11 3/8” LOCK WASHER HDG
— LADDER ,
<« MOUNTING ¥
CLIP ra RUNG
tl,—‘ HOOP NOT SHOWN
< FOR CLARITY
ASSEMBLY NOTE:
INITIALLY ASSEMBLE UTILIZING LOOSE FIT
STRINGER/RUNG
" . CONNECTIONS. INSTALL AND ALIGN ALL
VIEW A-A 3/8° X 1 1/4° FN BOLT WELDED ASSY PARTS BEFORE FULLY TIGHTENING HARDWARE
- W/ LOCK WASHER AND NUT .
DETAIL C_
0
o -
| 22 1/16” |
|
5 o of [} [=] lu] [e] [¢] [} [e] [¢] [*] C)'F
; i INSTALLS ON LS. — | \@ INSTALLS ON I.S.—/J\@ b INSTALLS ON I'S'/i_\@
— ][?_ OF STRINGER OF STRINGER OF STRINGER
CAGE BAR — . .
STRINGER/RUNG . HIOP (| \ Kevin W Sheddrick, PE
WELDED ASSY 3/8” X 1 174 FN BOLT 9. _NE'0N'
LADDER_| =
MOUNTING CLIP T p———=q =~ ]L
1 1
I " ASSEMBLY WEIGHT = 133 LBS
' o 11/2
3///815%}2 t//:S’HEg zﬁlﬁTNUT 27 ' THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL -.-AN K E DRAWN BY: JT
PROPERTY OF TANK MANUFACTURER AND/OR ITS AFFILIATES. D ) RING LA
SIDE VIEW ASSEMBLY DETAIL ANY OTHER USE, RETENTION, DISSEMINATION, FORWARDING, CaeNNECTIBN C DATE: /17407 STANDARD RING LADDER: ASSY:
PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED = : B |UPDATED BORDER esis | % | BF lneewen 5| 5om
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A |BOTTOM CLIPS WERE LCPS 12/29708 MC DJC :
WRITTEN CONSENT OF TANK MANUFACTURER. S T ST RAITEE e e REV REVISION DATE By 1 APP DATE: 10/20/07 | C| SCALE: NTS | DRAWING NO. LSA008




620.423.3010 . fFax: 620.423.3999

ITEM[D/S PART NO. QTY DESCRIPTION EST. WT. [PAINT
1 | B|DOOR! 1 DOOR LADDER ASSEMBLY ALUM. 6
BUTTOM LADDER ASSEMBLY 2 |B|DOOR LK 7 1 CLIP, LOCKING DOOR HASP ALUM, 1
3 |B|DOOR LK 6 2 CLIP, LOCKING HOOP HINGE ALUM. 1
4 |- |BLTHG03751250 10 3/8" X 1 1/4* LG HEX HD BOLT HDG
S | - |WSHFG0375 10 3/8” FLAT WASHER HDG
TR
AERIRRRIEEANS 6 |- [NUTHGO375 10 3/8” HEX NUT HDG
LRHRERRARRRY
g U /LADDER ASSY
@\ | ) LADDER ASSY
-, FLARED HOOP
e (BTM LDR ASSY)
s (o
O >
VIEW ‘A'='A eeg L "
\
LATCH SIDE/T‘
DETAIL ‘B’ 1 /’
" 1 Ogy /
/’/mf’/ | DETAIL ‘C’ o
= 2| ~FLARED HOOP ”
u - - DOOR SWING
e / ; o -
IA, z \ - I/Il ,AI
B T o ASSEMBLY SWING ACTION
LADDER ASSY
/—BIZ]TTEIM LADDER ASSEMBLY
LADDER ASSY
H E DETAIL ‘E
| _— Kevin W Sheddrick, PE
anil DETAIL ‘D’ 2016.01.11 13:23:13 -06'00"
/«r—/ ASSY WT: 9#
E (]
ST e e | AOWTMIS B ||| e
FRONT ASSEMBLY VIEW PRINTING TR COPYING OF THIS. DICOMENT 100 UNAUTHORIZED BNNECTIBN B SEVIEWED vl SEEDD
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A |REVISED BORDER 7/06/11 DJC :
WRITTEN CONSENT OF TANK MANUFACTURER. i R e REV REVISION DATE BY | AP | DATE: 9/07/06 SCALE' NTS | DRAWING NO. LKDRASSY




ITEM|D/S PART NO. QTY DESCRIPTION EST. WT.|PAINT
1 B [VCAR24I 1 24” 10GA INSECT VENT CAP ASSEMBLY 65
2 | — [BLTHG05002000 rad 1/72” X 2" HEX HD BOLT HDG
3 | = INUTHGO500 24 172" HEX NUT HDG
4 | - |WSHFG0500 ee 172" FLAT WASHER HDG
S | — |BLTHGO05001500 20 172" X 1 1/2” HEX HD BOLT HDG
6 | B|VNB24 1 24" VENT NECK (BOLTED> A36 31
7 | B |GSKTE24PRV 1 24" 20HL GASKET 1
24” MANWAY VENT NECK
2
4
i
/INSECT SCREEN @%
T F=c DOUBLE NUT <
@ @ SIDE FOR HINGE
(7) GASKET —~_ N
——
24 1.D. NECK\
NN \ I\ W\
) A} A
ASSY WT: S56#
Kevin W Sheddrick, PE
2016.01.11 13:23:33 -06'00"
T ST o S S e [ g I
AEE{I].;SEIENS AI’:; UTHERDUSAE,UE‘I}:%ELI:‘ITIUN, D]%SgIE]M{JNATIUN, B DATE: 8/31/07 VENT ASSEMBLY 24"6
UNAUTHORIZED PARTIES 18 STRICTLY PROMIBITED, witHoUT | A ReveweD v ooc W/ INSECT SCREEN
A ETReE, VLT TER) CUNSENL JIF THe, TAUK REV|BY| DATE DESCRIPTION oA | e/aum | B SCALE: NTS | DRAWNG NO. | VAB24I




0°

o
DETAIL A’
|
" 2
8 g
180 eespcs
PLAN NORTH R >
3 3 }YP
TYP 21
12 2 JPLACES
7 )P
1
270° —-
DETAIL'F'
3.
INTERIOR SIDEWALL
FLANGE. SEE MAIN 1o
ASSEMBLY DWG.
" \\ @ t
Y \, I
# A 180°
\ 1
v 7
2221 20 < ,/
DETAIL'E'

DETAIL 'B'

DETAIL'D'
EAVE LINE

TYP o

1'-11 15/16"

DETAIL'E'

32-8 3/16" TANK I.D.

-— 90°

SECTION ‘A-'A'

DETAIL'C'

DETAIL ‘A’

DECK SEGMENT

DETAIL 'C*

EAVE ANGLE

ITEM[D! PART NO. QTY]| DESCRIPTION MAT'L. GR. EST. WT. PAINT
1 RS4222 1 | RAFTER RING 1/4PL NECK 3/8" PL FLANGE A36 160 I
2 70100012 21 | RAFTER C4 X 5.4# X 14'4 9/16" A36 78 1
3 70094011 22 | RAFTER CLIP 1/4PL A36 2 1
4 BLTHS05001500 146| 1/2" X 1 1/2" HX HD BOLT SS 304 A304 <. N
5 WSHFS0500 146 1/2" FLAT WASHER SS304 A304 - N
6 NUTHS0500 146| 1/2" HEX NUT SS 304 A316 - N
7 70094090 22 | RAFTER BRACE ANGLE A36 12 1
8 BLTFJSC105001500 48 | 1/2" X 1 1/2" PC FN JS1000 BOLT GR8 - N
9 WSHFJS10500F436 48 | 1/2" FLAT WASHER JS1000 F436 - N
10 NUTHJS10500 48 | 1/2" HEX NUT JS1000 GR5 = N
11 BTNUTC5022 48 | NUT COVER EXTERIOR COBALT BLUE (RAL 5022) - - N
12 5286001212 1 | RAFTER C4 X 5.4# W/PIPE SUPPT PCHG A36 78 1
13 ALLTHR3808A36 1 | 3/8" X 8" ALLTHREAD ROD HDG A36 - N
14 ALLTHR3816A36 1 | 3/8" X 16" ALLTHREAD ROD HDG A36 - N
15 ALLTHR3825A36 1 | 3/8" X 25" ALLTHREAD ROD HDG A36 = N
16 ALLTHR3833A36 1 | 3/8" X 33" ALLTHREAD ROD HDG A36 - N
17 5286001217 4 | HANGER [McMASTER CARR ITEM #3037T66] A36 c N
18 5286001218 1 | 2" PIPE FLANGED ONE END X 15'-3 7/8" LG A53-GRB 61 z
19 EGDF0200 1 | 2" 150# DRILLING FLANGE GASKET EPDM 1 N
20 BLTHG06252500 5 | 5/8" X 2 1/2" HX HD BOLT HDG A325 - N
21 NUTHG0625 5 | NUT 5/8" HEX HDG A325 - N
22 WSHFG0625 5 | WASHER FLAT 5/8" HDG F436 - N
23 WSHFG0325 18 | WASHER FLAT 3/8" HDG F436 - N
24 WSHBG0375 5 | WASHER 3/8" BEVEL HDG GR5 - N
25 NUTHG0375 18 | NUT 3/8" HEX HDG A325 - N

DECK SEGMENT

DETAL'®'

3/8" PL CLIP WELDED TO
RAFTER RING TYP 22-PLCS

NOTE:

STAINLESS STEEL FLAT WASHER &
NUT TO BE ON SLOT SIDE OF RAFTER
CONNECTION.

NS

DETAIL 'D*

HANGING PIPE SUPPORT

(4) SIMILAR PLACES

(HDG)

CIL 2" AERATION PIPING TO BE
CENTERED UNDER C4 RAFTER ITEM 12

3/8" BEVEL WASHER
FLAT WASHERS &

L/ HEX NUTS (HDG)

3/8" ALL-THREAD ROD

Kevin W Sheddrick, PE
2016.01.11 13:24:07 -06'00'

NOTE: ITEM 7 BOLTED TO UNDERNEATH
SIDE OF ITEM 2 (TYP.)

DETAIL 'F*

3/8" HEX NUTS &
WASHERS (HDG)

ADJUSTABLE CLEVIS
HANGER (HDG)

TOTAL WT: 2,246 PARENT:

THE INFORMATION ON THIS DOCUMENT Is{
CONFIDENTIAL ~ PROPERTY  OF  TA!

z

T AN K

CERTIFIED: APPROVED FOR CONSTRUCTION

**DO NOT SCALE™* TOLERANCES UNLESS OTHERWISE NOTED MANUFACTURER AND/OR ITS AFFILIATES. ANY| 32' DIA. DECK STRUCTURE
DRAWING IN INCHES ANGULAR DEVIATION | PERMISSIBLE DEVIATION NOMINAL LENGTH IN INCHES [OTHER  USE. o CEBENNECTISBN ) PROJ #| 05286 ( JOB# | 001
Y141 ST, h . PRINTING OR COPYING OF THIS] B8 ? TRUCTURE ASSY.
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270*

UPPER LADDER C/L

NON-SKID TAPE TO BE APPLIED TO
WALKING SURFACE AS REQD.

215.8°

FULL DECK GUARDRAIL
180°

NOTE: DECK TO HAVE NON-SKID SURFACE
BETWEEN LADDER, HATCHES & VENTS.

A1

00

200"

JEAVE LINEA

26

(BY OTHERS)

51/8"TO BTM
OF PIPE

\—ANTENNA PIPE

USE 1/2° SQ. HD BOLT W/FLAT
WASHER & HEX NUT TYP

KNEE BRACE ANGLE (BY OTHERS)

L3"X 3" X 1/4

USE 1/2° X 1 1/2° PC FN BOLT
WI/FLAT WASHER & HEX NUT
WI/NUT CAP. CONNECT TO

DECK SHEET @ RAFTER
LOCATION

@)

171.82°

&

24" PIPE
BY OTHERS:

REF MAIN ASSEMBLY
FOR SUPPORT
COLUMN DETAILS

12

—,

19) TYP 11 PLCS

ANTENNA & SUPPORT
COLUMN TYP. (12) PLCS

C/L LEVEL
INDICATOR

286.36".

USE 172" X 1 172" SQ. HD. BOLT
W/FLAT WASHER & HEX NUT
&NUT CAP - TYP. (4) PLCS
DETAIL ‘A"
TYP_ (12) PLACES

32-8 3/16" TANK I.D.

ELEVATION VIEW

O
72.89° @ o

ACCESSORY ORIENTATION CHART ITEMPIs] PART NO. ary DESCRIPTION MATL.GR. | EST.wT. [PAINT
ELEVATION FROM TOP OF B | BD3220021 20 | DECK SEGMENT 12GA. OUTER PLAIN 40 143 VE
CUSTOMER| REF CONCRETE T
e | TTEM SERVICE size DEGREE RADIUS CENTEROE ACCESSORY 2 | 8] 03220026 1 DECK SEGMENT 12GA. OUTER W/MW PUNCHING 40 17 VE
UNLESS NOTED OT 3 | 8] 03220022 1 | DECK SEGMENT 12GA. OUTER WIL.L. PUNCHING 40 143 VE
N7 - | FULL PERIMETER GUARDRAIL STD 2158" - DECK 4 [ 8] 5286001404 9 | INNER SHEET 12GA. PLAN 40 70 VE
N8 - | EXTERIOR CAGED LADDER ASSEMBLY STD 215.8° SHELL - 5 | 8] s286001405 1 INNER SHEET 12GA. W/ 24" VENT PCHG 40 57 E
N13 12/13 | CENTER SQ. HATCH 18" CTR CENTER DECK 6 | B[ 5286001406 1 INNER SHEET 12GA. WEXHAUST FAN PCHG 40 66 VE
N14 14/15 | SQ. DECK HATCH 30" 171.82° 144 7/8° DECK 7 | 8] 5286001407 1 | DOME NECK 24" 1.D. 1/4"PL 20/40 HL. A36 118 VE
N15 758 | DECK VENT 24" 72.89° 5.8 DECK 8 [ B8] vas2al 1| 24" VENT ASSEMBLY WITH INSECT SCREEN - o7 VE
N16 41/42 | LEVEL INDICATOR W/ GUAGE BOARD STD 286.36" 154 1/16" DECK o [ 8] eskrE24040HL 1 | GASKET 24" 40HL EPDM EPDM 1 N
N17 22123 | SQ FLANGE W/EXHAUST FAN #CUE-060-D 10 172" 236.53° 2" DECK 10 | B | 5286001410 1| DECK CENTER SEGMENT 33.5" 0.D. A36 40 VE
11 | B | 5286001413 1 | CENTER SEGMENT GASKET 44HL EPDM EPDM 1 N
12 | 8| 5286001411 1 | 18"SQ BOLT ON MANWAY NECK A36 45 VE
13 | 8| BCSMWC18 1| 18" SQ MANWAY COVER A36 32 VE
14 | B| BCSMwn30232 1 | 30° SQUARE MANWAY NECK A36 73 VE
15 | B | BCSMwCa0232 1| 30° SQUARE MANWAY COVER A36 66 VE
16
17
USE 172" X 1 112" (5) ;
SQ HD BOLTS W/DBL FLAT: .
WASHERS & DBL HEX NUTS l 19 | 8| BLE112122 11 | EAVE ANGLE L3" X 3" X 14" A36 46 E
N 20 | 8] EsPaos02s 11 | EAVE ANGLE SPLICE PLATE 12GA A36 2 E
STRIP GSKT REQD i)
\ ) 9" STANDARD NECK 21
f— \ 22 | 8] 5286001422 1| 10 172" SQ FLANGE HILLSIDE NOZZLE 18" PROJ A6 67 VE
23 | - | 5286001904 1| GREENHECK EXHAUST FAN MODEL #CUE-060-D 5 - 5
USE 172" X 1 172 ()
PC FN BOLT W/FLAT WSHR & 24
HEX NUT & NUT CAP TANK INTERIOR 25 | B | 5286001425 12| 3X3 X 1/4* FORMED DECK ANGLE CLIP A6 2 E
20 BERKHATCHDETAL 26 | B | 5286001426 12| ANTENNA PIPE SUPPORT CLIP A36 6 E
27 | - | uBLTPG4500 12| U-BOLT FOR 4° PIPE WINUTS HDG - - N
28 [ - | wsHFGos00 26 | 172" FLAT WASHER HDG SAE - N
USE 172" X 1 112" 29
5Q HD BOLTS W/FLAT 2
WASHERS & HEX NUTS e
% 31 | - | BLTFIsSC105001250 1767 | 172 X 1 1/4” PC FN J51000 BOLT GR8 - N
USE 12X 1 112 32 | - | BLTFISC105001500 284 | 112 X1 112" PC FN JS1000 BOLT GRS - N
PC FN BOLTS WIFLAT 33 | - | BLTSQUS105001500 583 | 172" X 1 1/2° SQ HEAD BOLT JS1000 GR8 - N
TANK
WASHERS & Hi’fg%ﬁg INTERIOR 34 | - | WSHFJS10500F436 2634 | 1/2° FLAT WASHER JS1000 F436 - N
35 | - | NuTHJIS 10500 2634 | 172" HEXNUT JS1000 GRS - N
22.00UE WENT DETAIL 36 | - | STRPGSKTEPDM232 626 | LN.FT. 13/4" WIDE STRIP GASKET EPDM 2.32" CIC 5 - N
USE 112X 1172
SO BOITSWISHL iR 37 | - | MaNUSB 74 | MANUS 75-AM BLACK NSF-61 CERT (20 OZ.) - - 5
WASHERS & DBL HEX NUTS 38 | - | HNVNTCHGSKTWHT 73 | HVY NOTCH GASKET EPDM - - N
| 39 | - | waos700 3 | WEDGE ANCHOR 172° X 7" LG N
USE 112X 1 172 9* STANDARD NECK - -
BN Ha e - ETADARD N 40 | A ] cros1198029 1 | LEVEL INDICATOR BRACKET L2" x 2" x 3/16” x 23 1/2° 5 1
& HEX NUT & NUT CAP 41 | - | 5286001997 1| L.LI.BOARD FOR 83-9 7/16° HT (FULL TRAVEL) N
i a2 |- |- 1 | LLI HARDWAREKIT N
(10 43 | - | NuTCs022 2634 | NUT COVER EXT COBALT BLUE (RAL5022) - - N
TANK INTERIOR .
CENTER 18" SQ. HATCH DETAIL 44 | - | Nss3008-36x60 2| NON-SKID TAPE, 36" WIDE X 60’ LG. ROLL - - N
FIELD DRILL 09/16" HOLE IN GREENHECK EXHAUST FAN
FOUNDATION (TYP OTHER SIDE) / MODEL #CUE-060-D DECK: 126A.
LOCATION DESCRIPTION ary
CENTER DOME BOLTS 172°X11/2°PCFN BOLT 33
CENTER DOME LAP BOLTS 1/2° X1 172" PC FN BOLT 11
CENTER DOME WASHERS 112" FLAT WASHER “
USE SELF o — CENTER DOME NUTS 112° HX NUT “
TAPPING SCREWS . P e =
EYOTERS 0 |v/— INNER SEGMENT RADIAL SEAM BOLTS 172" X 1 114" PC FN BOL 341
" 1" INNER TO OUTER SEGMENT BOLTS 412" X 1 1/4° PC FN BOLT 21
1l L INNER TO OUTER SEGMENT LAP BOLTS 112" X 1 172" PC FN BOLT 33
T T
' i /@ INNER SEGMENT WASHERS 112" FLAT WASHER 605
i INNER SEGMENT NUTS 172° KX NUT 605
= STRIP GASKET REQD
i INNER SEGMENT GASKET STRIP GASKET 1 3/4* WIDE EPDM (FEET) 135
- OUTER SEGMENT RADIAL SEAM BOLTS 172° X 1 1/4° PC FN BOLT 1034
USE 172" X 1 172" PC OUTER TO EAVE ANGLE 172 X1 1/2° SQ HD BOLT 462
FETENSIOR Lo OUTER TO EAVE ANGLE LAP 172" X1 172" SQHD BOLT 2
NUT CAP s . OUTER TO EAVE ANGLE SPLICE 172 X1172° SQ HD BOLT “
LEVEL BOARD ANGLE BRACKET DETAIL EALSTEAR DEAIL Kevin W Shedd rle, PE
= @TANKFloOR OUTER TO EAVE ANGLE WASHERS 1727 FLAT WASHER 1562
PLACE DIRECTLY UNDER 2016.01.11 13:24:29 -06'00' OUTER TO EAVE ANGLE NUTS 172° KX NUT 1562
CENTER OF L.L.l. AT TANK TOP B L g CEE
e TOTAL OUTER & EAVE GASKET STRIP GASKET 134" WIDE EPDM (FEET) 411
DECK LAP GASKET HEAVY NOTCH GASKET EPDM 66
ROOF HATCH T DECK BOLTS 172" X 1 172" PC FN BOLT 56
'NOZZLE & VENT TO DECK BOLTS 1/2° X1 1/2° PC FN BOLT 125
STRIP GASKET ACCESSORY TO DECK WASHERS 172° FLAT WASHER 125
ACCESSORY TO DECKNUTS 172" KXNUT 125
CAUEK ASHREGD ACCESSORY TO DECK GASKET 'STRIP GASKET 1 ¥/4* WIDE EPDM (FEET) [
DECK SEGMENT EDGE SEALANT SEALANT (TUBES) 15
'ROOF HATCH HINGE BOLTS 172° X1 172" SQ HD BOLT 2
ROOF HATCH HINGE WASHERS 172" FLAT WASHER 4
—— ROOF HATCH HINGE NUTS 172" HXNUT 4
USE 112° X 1 112* R—
SQ HD BOLT W/FLAT WSHR LS SQ HD BOLT W/FLAT WSHR NUT CAP SEALANT SEALANT (TUBES) 52
& HEX NUT & NUT CAP & HEX NUT & NUT CAP
STRIP GASKET
USE 172" X 1172°
TRIP GA!
SQ HD BOLT WIFLAT WSHR &
HEX NUT & NUT CAP
USE NOTCH GASKET
1/4° BEAD OF
STRIP GASKET AND SEALANT TO SEAL LAP
SEALANT
| NUT COVERS ON ALL EXTERIOR NUTS l
CAULK AS REQD SHELL PANEL
SHELL PANEL (EXTERIOR) I FILL NUT COVERS HALF FULL OF SEALANT BEFORE INSTALLING
(EXTERIOR) STRIP GASKET
EAVE ANGLE SPLICE DETAIL
FIELD NOTE: SEE FLAT LAYOUT FOR NOTE: NOTE:
[EAVE ANGLE SPACING FROM 0" EAVE ANGLE @ DECK LAP DETAIL EDGE SEAL AT ALL BOLTED SEE FLAT LAYOUT FOR SIDEWALL
CONNECTIONS. DETAILS
TOTAL WT: 5,042 PARENT: — e romUTion oy e ol CERTIFIED: APPROVED FOR CONSTRUCTION
DO NOT SCALE" TOLERANCES UNLESS OTHERWISE NOTED VANUFACTURER AND'OR ITS AFFILIATES. ANT] . AN K 032-3 3/16° DECK LAYOUT
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/USE 1/2" X 1 3/4" PC FN BOLTS W/FLAT

WASHERS, HEX NUTS & NUT CAPS

—s
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2’ Dify. FIPE {  HORIZONTAL
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(BY OTHERS) \m SEAM
U-BOLT WNUTS ~_ | | |
I e
SUPPORT
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55 | 56

24" SHELL MANWAY DETAIL

©

USE 1/2" X 1 1/2" PC FN

EXTERIOR PIPE SUPPORT DETAIL

2-0" REF
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has PP
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A INTERIOR PIPE SUPPORT DETAIL

BOLT W/FLAT WASHER
& HEX NUT & NUT CAP
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- =E S o \WASHER & NUT EA END
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30" SHELL MANWAY DETAIL

TANK INTERIOR
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USE 5/8" X 2 1/2" HX HD BOLTS
HDG WITH WASHERS & NUTS

SEE DS5286001 FOR PIPE &
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TANK INT ofr
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\ o 5%
N TN <|= w|F
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USE 1/2" X 1 1/2" PC FN g ~|Z a
BOLT W/ FLAT WSHR, HEX —_ | = ~|- /
NUT & NUT CAP (TYP) B 1_
g
SECTION 'A-'A' 1 =
PANELS ARE SHOP
PUNCHED FOR KNEE
BRACE BRACKET
CONNECTION.
| |
TANK EXT.—~ L
=O| " |
- [;' ©o0o0
| ]
i 1
STD W / @@@ © I I 8" PVC PIPE
P'PE_\ ] = i I (BY OTHERS)
o ||
@— * g
. ; USE 1/2" X 1 1/2" PC FN
LTI ELANEE, "~ BOLT W/ FLAT WSHR, HEX
' NUT & NUT CAP (TYP)
HEX NUT & NUT CAP A . "
A 4
KNEE BRACE ASSEMBLY § SCH10 PIPE
(TYP 3 PLAGES)™ - | | 4 INTERIOR PIPE SUPPORT DETAIL /1\

USE 1/2" X1 1/2" PCFN
BOLT W/ FLAT WSHR, HEX

TN

(a0 e e

NUT & NUT CAP (TYP) |
77 )TYP
| [
|
TYP (7)
=L PLACES
T
iR
TN
HORIZ. SEAM— | | | @
PIPE SUPPORT AT HORIZ. SEAM  [=> '
(TYPICAL 13 PLACES - SEE FLAT _~ T
LAYOUT FOR LOCATIONS) =
SEE ACCESSORY HARDWARE 10" ("<>I
CHART FOR BOLT SIZES REF.
o
3w \
= % S
s
o2
rs
Lo R
o
~ O

20'-10 5/8" TO TANK CTR

WSHR, HEX NUT & I__ BOLT W/FLAT WASHER
NUT CAP TANK CENTER e
150# RFSO DOUBLE FLANGE NOZZLE & HEX NUT & NUT CAP RTROE VDD%PS&DLED.P
N » g
AERATION SFRAY CONNELTIO ANTENNA SUPPORT COLUMN DETAIL < YRARZRZRA
@ TYP (12) PLACES OVERFLOW ASSEMBLY DETAIL
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BOTTOM RING: 3/8” PL. 4RV RING 8: 1/4” PL. 2RV RING 16: 10 GA_1RV
LOCATION DESCRIPTION ary LOCATION DESCRIPTION ary LOCATION DESCRIPTION ary
BSR HORIZ SEAM BOLTS 172" X 13/4” PC FN JS 1000 BOLT 484 VERTICAL SEAM BOLTS 172" X 1 172" PC FN JS 1000 BOLT 535 VERTICAL SEAM BOLTS 172" X 1 1/4" PC FN JS 1000 BOLT 262
BSR HORIZ SEAM LAP BOLTS _|1/2" X 2 1/4” PC FN JS 1000 BOLT “ VERTICAL SEAM WASHERS 172 FLAT WASHER JS1000 535 VERTICAL SEAM WASHERS 172" FLAT WASHER 51000 262
VERTICAL SEAM NUTS 172" HEX NUT J51000 535 VERTICAL SEAM NUTS 172" HEX NUT JS1000 262
BSR HORIZ SEAM WASHERS _[1/2" FLAT WASHER JS1000 528 HORIZONTAL SEAM BOLTS 172" X 1 1/4" PC FN JS 1000 BOLT 506 HORIZONTAL SEAM BOLTS 172" X 1 1/4” PC FN JS 1000 BOLT 517
BSR HORIZ SEAM NUTS 172" HEX NUT JS1000 528 HORIZONTAL SEAM LAP BOLTS _[1/2° X 1 1/2" PC FN JS 1000 BOLT 2 HORIZONTAL SEAM LAP BOLTS _|1/2° X 1 1/4” PC FN JS 1000 BOLT 11
VERTICAL SEAM BOLTS 172" X 1 3/4" PC FN JS 1000 BOLT 1078 HORIZONTAL SEAM WASHERS _|172* FLAT WASHER J51000 528 HORIZONTAL SEAM WASHERS _|1/2° FLAT WASHER JS1000 528
VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 1078 HORIZONTAL SEAM NUTS 172 HEX NUT J51000 528 HORIZONTAL SEAM NUTS 172 HEX NUT JS1000 528
VERTICAL SEAM NUTS 172" HEX NUT JS1000 1078 SHEET SEALANT SEALANT (TUBES) 2 SHEET SEALANT SEALANT (TUBES) 7
HORIZONTAL SEAM BOLTS 172" X 1 3/4” PC FN JS 1000 BOLT 484 EXTERIOR HARDWARE PUSH CAPS 1063 EXTERIOR HARDWARE PUSH CAPS 750
HORIZONTAL SEAM LAP BOLTS | 172 X 2 PC FNJS 1000 BOLT 44 PUSH CAP SEALANT SEALANT (TUBES) 2 PUSH CAP SEALANT SEALANT (TUBES) 16
HORIZONTAL SEAM WASHERS _|1/2" FLAT WASHER JS1000 528
HORIZONTAL SEAM NUTS 172" HEX NUT J51000 528 NGV PV TR T T]
SHEET SEALANT SERLANT (TURES) 33 LOCATION DESCRIPTION ary LOCATION DESCRIPTION ary
VERTICAL SEAM BOLTS 172" X1 1/4" PC FN JS 1000 BOLT 535 VERTICAL SEAM BOLTS 172° X 11/4” PC FN JS 1000 BOLT 262
VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 535 VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 262
EXTERIOR HARDWARE FUSHCAPS 2134 VERTICAL SEAM NUTS 172° HEX NUT JS1000 535 VERTICAL SEAM NUTS 172" HEX NUT J$1000 262
PUSH CAP SEALANT SEALANT (TUBES) 43 HORIZONTAL SEAM BOLTS 172 X 1 1/4° PC FN JS 1000 BOLT 506 HORIZONTAL SEAM BOLTS 172" X 1 1/4” PC FN JS 1000 BOLT 517
HORIZONTAL SEAM LAP BOLTS | 172" X 1 172" PC FNJS 1000 BOLT 22 HORIZONTAL SEAM LAP BOLTS _|172" X 1 1/4” PC FNJS 1000 BOLT 11
RING 2: 3/8 PL. 3RV HORIZONTAL SEAM WASHERS _|172° FLAT WASHER JS1000 528 HORIZONTAL SEAM WASHERS _[172" FLAT WASHER JS1000 528
LOCATION DESCRIPTION ary HORIZONTAL SEAM NUTS 172" HEX NUT JS1000 528 HORIZONTAL SEAM NUTS 172" HEX NUT J51000 528
VERTICAL SEAM BOLTS 172" X 1 3/4” PC FN JS 1000 BOLT 803 SHEET SEALANT SEALANT (TUBES) 2 SHEET SEALANT SEALANT (TUBES) I
VERTICAL SEAM WASHERS 172" FLAT WASHER J51000 803 EXTERIOR HARDWARE PUSH CAPS 1063 EXTERIOR HARDWARE PUSH CAPS 750
VERTICAL SEAM NUTS 172" HEX NUT JS1000 803 PUSH CAP SEALANT SEALANT (TUBES) 2 PUSH CAP SEALANT SEALANT (TUBES) 16
HORIZONTAL SEAM BOLTS 172" X 1 3/4" PC FN JS 1000 BOLT 295
HORIZONTAL SEAM LAP BOLTS _[1/2" X 2" PC FN JS 1000 BOLT 33 RING 10- 1 P2V TR RN A0 AR
HORIZONTAL SEAM WASHERS _ ]1/2” FLAT WASHER JS1000 528 LOCATION DESCRIPTION ary LOCATION DESCRIPTION ary
HORIZONTAL SEAM NUTS 172" HEX NUT JS1000 528 VERTICAL SEAM BOLTS 1/2° X1 1/4* PC FN JS 1000 BOLT 535 VERTICAL SEAM BOLTS 172" X 1 1/4* PC FN JS 1000 BOLT 43
SHEET SEALANT SEALANT (TUBES) 28 VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 535 VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 43
EXTERIOR HARDWARE PUSH CAPS 1331 VERTICAL SEAM NUTS 1/2° HEX NUT JS1000 535 VERTICAL SEAM NUTS 172" HEX NUT JS1000 43
PUSH CAP SEALANT SEALANT (TUBES) 27 HORIZONTAL SEAM BOLTS 1/2° X 1 1/4" PC FN JS 1000 BOLT 506 EAVE L HORIZ. SEAM BOLTS __[172" X 1 1/4” PC FN JS 1000 BOLT 473
HORIZONTAL SEAM LAP BOLTS _[172" X 1 172" PC FN JS 1000 BOLT 22 EAVE L HORIZ. SEAM LAP BOLTS [1/2° X 1 172" PC FN JS 1000 BOLT 1
RING 3: 3/8” PL. 3RV, HORIZONTAL SEAM WASHERS _ 172" FLAT WASHER JS1000 528 EAVE L HORIZ. SPLICE BOLTS _[1/2" X 1 172" PC FN JS 1000 BOLT 4
LOCATION DESCRIPTION [ HORIZONTAL SEAM NUTS 172" HEX NUT JS1000 528 EAVE L HORIZ. SEAM WASHERS _[1/2° FLAT WASHER JS1000 528
VERTICAL SEAM BOLTS 172" X 1 3/4” PC FN JS 1000 BOLT 803 SHEET SEALANT SEALANT (TUBES) 22 EAVE L HORIZ. SEAM NUTS 172" HEX NUT JS1000 528
VERTICAL SEAM WASHERS 172" FLAT WASHER J51000 803 EXTERIOR HARDWARE PUSH CAPS 1063 SHEET SEALANT SEALANT (TUBES) 7
VERTICAL SEAM NUTS 172" HEX NUT J51000 503 PUSH CAP SEALANT SEALANT (TUBES) 22 EXTERIOR HARDWARE PUSH CAPS 571
HORIZONTAL SEAM BOLTS 1/2° X 1 172" PC FN JS 1000 BOLT 495 PUSH CAP SEALANT SEALANT (TUBES) 12
HORIZONTAL SEAM LAP BOLTS _|1/2" X 2* PC FN JS 1000 BOLT 33 TP
HORIZONTAL SEAM WASHERS _| 172 FLAT WASHER JS1000 528 ToCATION SESCRIETION o
HORIZONTAL SEAM NUTS 1/2" HEX NUT JS51000 528 VERTICAL SEAM BOLTS 172 X1 1/4* PC FN JS 1000 BOLT 535
SHEET SEALANT SEALANT (TUBES) 28 VERTICAL SEAM WASHERS 172 FLAT WASHER JS1000 535
EXTERIOR HARDWARE PUSHEAPS 1331 VERTICAL SEAM NUTS 172" HEX NUT JS1000 535
PUSH CAP SEALANT SEALANT(TUBES) 27 HORIZONTAL SEAM BOLTS 172" X 1 1/4” PC FN JS 1000 BOLT 506
HORIZONTAL SEAM LAP BOLTS _| 172" X 1 172" PC FN JS 1000 BOLT 2
RING 4: 5/16” PL_ 3RV HORIZONTAL SEAM WASHERS _|1/2° FLAT WASHER JS1000 528
LOCATION DESCRIPTION ary HORIZONTAL SEAM NUTS 172" HEX NUT JS1000 528
VERTICAL SEAM BOLTS 172" X 1172 PC FN JS 1000 BOLT 803 SHEET SEALANT SEALANT (TUBES) 2
VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 803 EXTERIOR HARDWARE PUSH CAPS 1063
VERTICAL SEAM NUTS 172" HEX NUT JS1000 803 PUSH CAP SEALANT SEALANT (TUBES) 2
HORIZONTAL SEAM BOLTS /2" X 1 172" PC FN JS 1000 BOLT 455
HORIZONTAL SEAM LAP BOLTS | 172" X 1 3/4” PC FN JS 1000 BOLT 3 T T TeT]
HORIZONTAL SEAM WASHERS | 172" FLAT WASHER JS1000 528 TOGATION DESCRIFTION o
HORIZONTAL SEAM NUTS {/2"HEX NUT 151000, 528 VERTICAL SEAM BOLTS 1/2° X1 1/4” PC FN JS 1000 BOLT 535
SHEET SEALANT SEALRNT (FUBES) 28 VERTICAL SEAM WASHERS 112" FLAT WASHER JS1000 535
EXTERIOR HARDWARE PUSH CAPS 1331 VERTICAL SEAM NUTS 72" HEX NUT 351000 e
PUSH CAP SEALANT SEALANT, (TUBES) 27 HORIZONTAL SEAM BOLTS 172 X 1 1/4” PC FN JS 1000 BOLT 506
HORIZONTAL SEAM LAP BOLTS [ 172" X 1 172" PC FN JS 1000 BOLT 2
RING 5: 5/16~ PL. 3RV HORIZONTAL SEAM WASHERS _|172° FLAT WASHER J51000 528
LOCATION DESCRIPTION ary HORIZONTAL SEAM NUTS 172 HEX NUT JS1000 528
VERTICAL SEAM BOLTS 172° X 1 172" PC FN JS 1000 BOLT 738 SHEET SEALANT SEALANT (TUBES) 2
VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 798 EXTERIOR HARDWARE PUSH CAPS 1063
VERTICAL SEAM NUTS 172” HEXNUT JS1000 798 PUSH CAP SEALANT SEALANT (TUBES) 2
HORIZONTAL SEAM BOLTS 172X 1 1/2° PC FN JS 1000 BOLT 495
HORIZONTAL SEAM LAP BOLTS | 172" X 1 3/4" PC FN JS 1000 BOLT 33 TR
HORIZONTAL SEAM WASHERS _| 172 FLAT WASHER JS1000 528 TOGATION DESCRIPTION oy
HORIZONTAL SEAM NUTS 172" HEX NUT 51000 528 VERTICAL SEAM BOLTS 1/2° X 1 1/4” PC FN JS 1000 BOLT 535
SHEET SEALANT SEALANT (TUBES) 28 VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 535
EXTERIOR HARDWARE PUSH CAPS 1326 N ERTICACSEANTNUITS T FEXNUT 57000, e
PUSH CAP SEALANT SEALANT(TURES) 27 HORIZONTAL SEAM BOLTS 112" X 1 1/4” PC FN JS 1000 BOLT 506
HORIZONTAL SEAM LAP BOLTS 172" X 1 1/4" PC FN JS 1000 BOLT 22
RING 6: 1/4~ PL. 3RV HORIZONTAL SEAM WASHERS _ [ 172 FLAT WASHER J51000 528
LOCATION DESCRIPTION ary HORIZONTAL SEAM NUTS 172" HEX NUT JS1000 528
VERTICAL SEAM BOLTS 172" X1 172 PC FN JS 1000 BOLT 78 SHEET SEALANT SEALANT (TUBES) 2
VERTICAL SEAM WASHERS 172" FLAT WASHER 51000 798 EXTERIOR HARDWARE PUSH CAPS 1063
VERTICAL SEAM NUTS 172° HEX NUT J51000 758 PUSH CAP SEALANT SEALANT (TUBES) 2
HORIZONTAL SEAM BOLTS 172" X 1 172 PC FN JS 1000 BOLT 495
HORIZONTAL SEAM LAP BOLTS _|1/2" X 1 3/4” PC FN JS 1000 BOLT 33 RING 14 10 GA. 2RV
HORIZONTAL SEAM WASHERS _|1/2° FLAT WASHER J51000 528 TOCATION DESCRIPTION o
HORIZONTAL SEAM NUTS 1Z HEXINUT 151000 528 VERTICAL SEAM BOLTS 112" X 1 1/4° PC FN JS 1000 BOLT 535
SHEET SEALANT SEALANT (TUBES) 28 VERTICAL SEAM WASHERS 172" FLAT WASHER J51000 535
EXTERIOR HARDWARE PUSH CAPS 1326 VERTICAL SEAM NUTS 112" HEX NUT JS1000 535
PUSH CAP SEALANT SEALANT (TUBES) 27 HORIZONTAL SEAM BOLTS 172" X 1 1/4” PC FN JS 1000 BOLT 506
HORIZONTAL SEAM LAP BOLTS | 172" X 1 1/4" PC FN JS 1000 BOLT 22
RING 7: 1/4" PL. 2RV HORIZONTAL SEAM WASHERS _|172" FLAT WASHER JS1000 528
LOCATION DESCRIPTION ary HORIZONTAL SEAM NUTS 172° HEX NUT JS1000 528
VERTICAL SEAM BOLTS 472° X1 172" PC FN JS 1000 BOLT 535 SHEET SEALANT SEALANT (TUBES) 2
VERTICAL SEAM WASHERS 172" FLAT WASHER JS1000 535 EXTERIOR HARDWARE PUSH CAPS 1063
VERTICAL SEAM NUTS 172" HEX NUT 351000 535 PUSH CAP SEALANT SEALANT (TUBES) 2
HORIZONTAL SEAM BOLTS 172" X 1172 PC FN JS 1000 BOLT 506
HORIZONTAL SEAM LAP BOLTS _|1/2" X 1 3/4” PC FN JS 1000 BOLT. 2 RING 15: 10 GA 2RV
HORIZONTAL SEAM WASHERS _|1/2° FLAT WASHER JS1000 528 TOEATION DESCRIPTION o
HORIZONTAL SEAM NUTS A/2* HEXNUT J51000 528 VERTICAL SEAM BOLTS 1/2° X1 1/4* PC FN JS 1000 BOLT 535
SHEET SEALANT SERLANT (FUBES) 2 VERTICAL SEAM WASHERS 172 FLAT WASHER J51000 535
EXTERIOR HARDWARE PUSH CAPS 1063 NERTICAL SEA0TNUTS 2 FEXNUT 151000 595
PUSH CAP SEALANT SEALANT (TUBES) 22 HORIZONTAL SEAM BOLTS 172" X 1 1/4" PC FN JS 1000 BOLT 506
HORIZONTAL SEAM LAP BOLTS _|172" X 1 1/4" PC FN JS 1000 BOLT 2
HORIZONTAL SEAM WASHERS | 172" FLAT WASHER JS1000 528
HORIZONTAL SEAM NUTS 172" HEX NUT JS1000 528
SHEET SEALANT SEALANT (TUBES) 22
EXTERIOR HARDWARE PUSH CAPS 1063
PUSH CAP SEALANT SEALANT (TUBES) 22

ITEMPD!! PART NO. Qry DESCRIPTION MAT'L. GR. EST. WT. PAINT | CODE
1 | - | BLTFJSC105001250 10951 | 1/2* X1 1/4" PC FN JS 1000 BOLT 8 - N -
2 | - | BLTFJSC105001500 6732 1/2* X 1 1/2° PC FN JS 1000 BOLT 8 = N 2
3 | - | BLTFJSC105001750 4695 | 1/2" X 13/4" PC FN JS 1000 BOLT 8 - N -
4 | - | BLTFJSC 122 1/2° X 2*PC FN JS 1000 BOLT 8 - N =
5 | - | BLTFJSC 48 1/2° X 2 1/4° PC FN JS 1000 BOLT 8 - N =
6 | - | WSHFJS10500F436 21497 | 1/2° FLAT WASHER JS1000 F436 - N =
7
8 | - | NUTHJS10500 21497 | 172" HEX NUT JS1000 5 i N -
9 | - | WEDGEN1 13 BREAKABLE NYLON WEDGE GASKET = - N -
10 | - | MANUSB 927 MANUS 75-AM BLACK NSF-61 CERTIFIED > - N -
11 | - | BINUTC5022 21497 | NUT COVER EXTERIOR COBALT BLUE (RAL 5022) = - N -

EQTE: FILL PUSH CAPS HALF FULL OF SEALANT BEFORE INSTALLING.

Kevin W Sheddrick, PE
2016.01.11 13:25:20 -06'00'
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ITEM|D/ PART NO. ary DESCRIPTION MAT'L.GR. | EST.WT. [PAINT| cobE
G e 1 | B 5286001101 11 | BSR PANEL 1/2" 4RV GRS50 391 VE -
ANGLE AND CANT BRACE :
USED FOR ALIGNMENT INSIDE TANK RADIUS SEALER IS TO BE APPLIED AFTER 2 | B | 5286001102 1 BASE ANGLE 3 1/2X3 X 1/4 A36 45 N &
THEN REMOVED AFTER Efaﬁéﬁffé\k%ﬁoét;'SéméspER 3 | B | 5286001103 11 | CANT BRACE 10GA. GR40 26 1 -
POURING CONCRETE ESE ;/3,:’ ;( H1 112" PC I;N BOLTS W/HEX - 4 | B [ 475002004 88 [ ANGLE 3" X 3"X 1/4" X 2" LG. A36 1 1 -
R. (JS100 g
¢ ) 8 TANK SIDEWALL 5 | B[ 1211001030 22 | SUPPORT CLIP 1/4" PL X 9" LG. A36 3 N <
DETAIL'B! o § CIM BONDING AGENT 6 | - | swsTADH 1 | (GALS.) SWELLSTOP PRIMER ADHESIVE - - N -
@ oANEL BT USE COMB WASHERS & APPLY = M TROWEL 7 | - | swsTHR383425 5 | (25' ROLLS) 3/8" X 3/4" HALF ROUND SWELLSTOP - - N -
RN ?II-ZBALI-_\rNT EACH SIDE OF o i GRADE 8 ALLTHR1213 44 | ALL THREAD 1/2-13 UNC X 13" . - N -
-BOL
n (CF!ngAPBCL%})\.GrO 9 | - | wsHFGos00 97 | 1/2" FLAT WASHER HDG SAE - N -
5 3/8" X 3/4" HALF ROUND SWELLSTOP @ * MILS DFT 10 | - | NuTHGO500 266 | 1/2" HEX NUT HDG GRS . N -
e FOUNDATION HYDROPHILIC ENCAPSULATED RUBBER |
9 (BY OTHERS) /—T.O.C. 'nY i
- 12 | - | BLTFJSC105001750 242 [ 1/2" X 1 3/4" PC FN BOLT JS1000 GR8 = N .
21 Y10 Xé}B;O\ESAgAORI;ISEE}:{MEg'\gcTa 13 | - | BLTFJSC105002000 387 | 1/2" X 2" PC FN BOLT JS1000 GR8 - N -
TOPCOAT 14 | - | BLTFJSC105002250 48 | 172" X 2 1/4" PC FN BOLT J$1000 GR8 5 N s
= 15 | - | BLTFJS105001250 85 | 1/2" X 1 1/4" FN BOLT JS1000 GR8 - N =
&
& 20 < . 16 | - | BLTFJS105001500 36 | 1/2"X 1 1/2" FN BOLT JS1000 GR8 = N -
2 val 1 CIM TOPCOAT
b 2 % - 17 | - | WSHFJS10500F436 799 | 1/2" FLAT WASHER JS1000 F436 - N -
= . & = 18 | - | NUTHJS10500 799 | 1/2" HEX NUT JS1000 GR5 - N -
j ol Ty & DETAIL 'B' 19 [ - | maNusB 36 | MANUS (BLACK) 200Z. TUBES - - N -
@ -
c* = EXTI ESRE;%R’I Sg EQ‘SCI;E 20 | - | JBOLT05008LG 77 | 1/2" X 8" J-BOLT - - N -
/7 @ ) 21 | - | wsHcGos00 169 | 1/2" COMBINATION WASHER GALV/NEOPRENE = 3 N -
v = . 22 | - | HIRE500111SD 2 | HILTI COMPOUND ADHESIVE RE500SD 11.1 - - N -
\ A / § :,S'SEEE BY BUTTING ENDS 23 | - | HILTIAPP 1 HILTI APPLICATOR - - N -
& o A 3 > THER TO ENSURE 24 | - | ciM1000SEAL 1 CIM1000 TROWEL GRADE SEALANT 4 1/2 GA. UNIT s - N -
o9 A o © ERTIEAL SEAN LAB SEPARATION AND AIR POCKETS
by © gSENR?_L g%ﬁgR. D% NOT 25 | - | ciM1000ACT 1 CIM1000 SEALANT ACTIVATOR 1/2 GAL. - - N -
— ENDS.
N < (9/ - START SWELLSTOP SEALSTRIP-AT 26 | - | CIM1061SEALPOUR 2 | cIM1061 POURABLE GRADE SEALANT 4 1/2 GA. UNIT - - N -
1 . : I INSIDE LAP AS SHOWN AND CONTINUE 27 | - | cim1os1ACT 2 | cIM1061 SEALANT ACTIVATOR 1/2 GAL. - - N -
1 COUNTER CLOCK WISE SE0UND RisE 28 | - | CIMBONDAG 2 | CIMBONDING AGENT (1 GAL. UNIT) - - N -
h TYP AT ALL LAPS. 29 | - | MANUSAPP 1 MANUS APPLICATOR - - N -
FOOTING " " . N "
(BY OTHERS) SWELLSTOP SEAL STRIP DETAIL 30 HADGOQ b5 | WHITEPRIMER (FOWDER)
EPOXY ALL THREAD IN NOTE: STEEL SURFACES MUST BE FREE OF SEALANT AT 31 | - | QHooo7 12 | COBALT BLUE RAL5022 TOP COAT (POWDER) £ 2 . =
PLACE 33/8 SWELLSTOP LOCATIONS PRIOR TO APPLICATION 32 | - | TUEGAO115 2 | PRIMER BASE (TOUGH UP) _ . B s
— 33 | - | TUEGA247/1 2 | PRIMER CATALYST (TOUCH UP) - = s -
34 | - | TUN220 2 | COBALT BLUE RAL5022 TOP COAT BASE (TOUCH UP) - - - -
SECTION "A"-"A" UWSIE&ZN)J; ;’5& ;:“RBB';% - USE 1/2" X 1 1/4" FN BOLTS W/FLAT 35 | - [ Tus7oHs 2 | TOP COAT CATALYST (TOUCH UP) : = = -
(TYP. SECTION THROUGH B.S.R.) : WASHER & HEX NUT (JS1000) 36 | - | PNTBRH12 4 | PAINT BRUSH 172° - - - -
a ROLL PANELS TO 32-8 3/16" I.D.
. PAINT NOTE: STD. MIL COVERAGE SR TPl O ARV
o o] H LOCATION DESCRIPTION QY
C J-BOLT TO PANEL WASHERS 112" COMBINATION WASHER 154
——
o TYP.F.S. J-BOLT TO PANEL NUTS 1/2* HX NUT HDG 154
SECTION "C"-"C USE 1/2" X 1 1/2" FN BOLTS W/FLAT g
150° ALL SPLICE CONNECTIONS :
BASE L TO SUPT. L BOLTS 1/2° X1 112 FN J51000 BOLT 2
BASE L TO SUPT. L WASHERS 1/2° JS1000 FLAT WASHER 2
VIEW "D"-"D" BASE L 70 SUPT. L NUTS 172° JS1000 HX NUT 2
= = BASE L HORIZONTAL SEAM BOLTS 112" X 1 3/4" PC FN 151000 BOLT 132
r _‘ BASE L HORIZONTAL SEAM LAP BOLTS 112° X 2 1/4" PC FN JS1000 BOLT 7]
"E E BASE L HORIZONTAL SEAM WASHERS 1/2" JS1000 FLAT WASHER 176
0 270° - 180° j 90° BASE L HORIZONTAL SEAM NUTS 112" J51000 HX NUT 176
TYP. (11) PLCS VERTICAL SEAM BOLTS 1/2° X 2" PC FN JS1000 BOLT 352
V.S. 3 6 SPCS a TYP. (1) PLCS VERTICAL SEAM WASHERS 172" JS1000 FLAT WASHER 352
TYP (88) PLCS VERTICAL SEAM NUTS 1/2° J$1000 HX NUT 352
PANEL SEALANT SEALANT (TUBES) 33
""" CIM BARRIER SEALANT SEALANT (TUBES) 3
TEMPORARY HARDWARE FOR ANGLE & CANT BRACE INSTALLATION
LOCATION ~__DESCRIPTION QY
ITEM #4 HORIZONTAL SEAM BOLTS 112" X1 3/4" PC FN J51000 BOLT 88
ITEM #4 HORIZONTAL SEAM WASHERS 172" JS1000 FLAT WASHER 88
ITEM #4 HORIZONTAL SEAM NUTS 112" JS1000 HX NUT 88
| _4-T1SME"ARC | CANT BRACE BOLTS 112 X1 1/4" FN JS1000 BOLT [
TYP (11) PLACES CANT BRACE LAP BOLTS 412 X 1 112 FN JS1000 BOLT 11
0 CANT BRACE WASHERS 1/2° JS1000 FLAT WASHER 88
ARC DIM'S TAKEN AT TANK 1D, CANT BRACE NUTS 172" JS1000 HX NUT 88
FLAT LAYOUT
EXTERIOR VIEW .
CHORD D120 HUHL Typ
NO SEALANT BETWEEN S5 DIM. IS FROM ¢/ oF
SUPPORT ANGLE AND TS IN BASE ANGLE -
BASE SETTING RING USE 1/2" X 2" PC FN BOLTS 0°
W/HEX NUT & WSHR. (JS 1000) 5
USE 1/2" X 1 3/4" PC FN BOLTS I TANK INT.
SEALANT N W/HEX NUT & WSHR. (JS 1000) O
\ e ——— :
| —— == = = el
t * 7' 10)9)s >
PANEL \ " 8 L9 )10
EXTERIOR —/
USE 1/2" X 2 1/4" PC FN BOLTS 3-8 7/16" | 1113/16"
W/HEX NUT & WSHR. (JS 1000) L 1 1
SEALANT APPLICATOR 0 INSTALLATION NOTES:
(COX MODEL 51001 OR 1.) BASE SETTING RING TO BE
EQ) ABOVE DIM'S ARE PERPENDICULAR FROM LEVEL WITHIN 1/16".
0° C/L TO CENTER OF BASE ANGLE SLOT 2.) BASE SETTING RING TO BE
NOTE: I ER s CONCENTRIC WITHIN 1/4".
SEALANT TO BE APPLIED AS ANCHOR LAYOUT DETAIL REFERENCE DRAWINGS
CLOSE TO PUNCHING AS DIM'S ARE TO NEAREST 1/16" Q-046-BASE SETTING RING INSTALLATION
POSSIBLE CIM 1061 APPLICATION GUIDELINES-Q-038
TOTAL WT: 5,236 PARENT: — THE. INFORMATION ON THIS. DOCUMENT IS CERTIFIED: APPROVED FOR CONSTRUCTION
SEALANT APPLICATION DETAIL DO NOT SCALE™ TOLERANCES UNLESS OTHERWISE NOTED RANUFACTURER ANDIOR 118 AFFILATES ] . AN K BASE SETTING RING
TYP. FOR SINGLE & MULTIPLE ROW VERTICAL DRAWING IN INCHES ANGULAR DEVIATION _| PERMISSIBLE DEVIATION NOMINAL LENGTH IN INCHES |OTHER  USE. RETENTION. DISSEMINATION| = SBNNECTISN FOR ©32'-8 3/16* PROJ #| 05286 I JOB # | 001
SEAMS AT LAP Yis1st X = $1.0°/X.X=+0.5° 0- 4" 4" - 48"[ 48" - 130"] 130" - 240" | 240"+ |DOCUMENT TO UNAUTHORZED PARTES I "'":'.':."""'""'? BOLTED STEEL TANK
@8 ROJECTION LIARTOLRANCE] 1/327 1 1167 1 Sisa T8 | O/16™ |Snieen vemmean conem ok T > T S5 Sireete Frge 7o | 0| RELEASED FOR PAGRICATION wevaos | cxs | e DWG # | BSR0325286001
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ELEVATION VIEW

NOTE: INSTALL PUSH CAPS
ON ALL EXTERIOR NUTS.

NOTE: FI

OF SEALANT BEFORE INSTALLING

s‘?—\

ITEM|D/S PART NO. QTY DESCRIPTION MAT'L. GR. EST. WT. PAINT | CODE
1 [ B | 05286001910 1 FORMED PL 1/4" X 29 1/16" LG -LH A36 1 I -
2 | B | 05286001909 1 FORMED PL 1/4" X 32 1/16" LG -RH A36 24 I -
3 | B | 05286001908 1 FORMED PL 1/4" X 32 1/16" LG -LH A36 24 I -
4 | B | 1009004098 2 KNEE BRACE GUSSET 1/4" PL A36 I -
5 | - | UBLTG8625 1 8" U-BOLT W/ NUTS HDG A36 N -
6 | B | 05286001907 2 L3"X 3" X 1/4" X 37 1/2" LG A36 15 I =
7 | B | 05286001911 1 FORMED PL 1/4" X 29 1/16" LG -RH A36 11 I -
8 | B | 05286001904 1 FORMED PL 1/4" X 21 11/16" LG A36 8 I -
9 | - | WSHFG0500 3 WASHER 1/2" FLAT HDG HDG - 0 N -
10 | - [ BLTFJSC105001500 9 BOLT 1/2" X 1 1/2" FN PC JS1000 GR8 GR 8 0 N -
11 | - [ WSHFJS10500F436 31 WASHER FLAT 1/2" JS1000 F436 0 N -
12 | - [ NUTHJS10500 31 NUT HEX 1/2" JS1000 GR5 GR5 0 N -
13 | - | BLTSQJS105001500 22 BOLT 1/2" X 1 1/2" SQ. HD. JS1000 GR8 GR 8 0 N -
14 | - | NUTC5022 9 NUT COVER EXTERIOR COBALT BLUE = = - -

NS
FS

LL PUSH CAPS HALF FULL

NOTE: USE FN PC BOLTS FOR BRKT
TO SIDEWALL CONNECTIONS.

. g — THE INFORMATION ON THIS DOCUMENT IS| B
TOTAL WT: 116 PARENT: et THS. BOCUMERT 1o CERTIFIED: APPROVED FOR CONSTRUCTION
***DO NOT SCALE*** TOLERANCES UNLESS OTHERWISE NOTED MANUFACTURER AND/OR ITS AFFILIATES. ANY| . AN K INTERIOR 8" PIPE SUPPORT
OTHER USE, RETENTION, DISSEMINATION
psANING ININCHES [ ANGULAR DEVIATION _| PERMISSIBLE DEVIATION NOMINAL LENGTH IN INCHES |THER, LS8, | FeTeiTioN.  Disseuiurion) (e N\NE C T 18 N BRACKET PROJ #| 05286 | JOB# | 001
: X=%1.0°/X.X=+0.5°/ 0-4" | 4"-48"| 48" - 130"[ 130" - 240" | 240"+ [DOCUMENT TO UNAUTHORIZED PARTIES IS| LSt s s A a e :
(D) ] 3RD ANGLE LINEAR TOLERANCE:| 1/32" | 1/16" | 5/32" 18" | 316" [Soressen WRITTEN CONSENT OF TANK| **"igiidSuS" - Cameys Kpuess 7957 | 0 | RELEASED FOR FABRICATION vy | i DWG # | KBA05286001
Y I PROJECTION [HOLE To HOLE TOLERANCE:| 1/32" | 1/32" 1/32" 1/16" 1/16" |MANUFACTURER. REV REVISION DESCRIPTION DATE _ |DRAWN BY|CHECKED BY [ DWGSIZE:B | _ SCALE:NTS




[ITEm[pss] PART NO. [aTv] DESCRIPTION MAT'L. GR. EST.WT. | PAINT

- — #8 BAR ON 12" GRID C.C. EW.
EXISTING REBAR = * TOP MAT TYP.
- #8 TIES AND BARS AT 12" 0.C EW. (3)#8 CIRC INSIDE TANK DIA. .
INNER #5 PEN ADD BARS TYP. y .
(TYP4PLCS) CURB STEEL BAR SEEB.S.RDETAL  g1p_ TAIL LENGTH 53
. TYPICAL o
CHAMFER 3/4" 3 /
ADD BARS, —— 3"
232.68' X 103.12' TANK L= D + (2 SPLICE LENGTHS) \ T.0C
REPLACE CUT BAR AREAS \ A <
CENTER ADD BAR AT PEN. CL B
(MIN QTY 2 ADD BARS) © 7
TYP. BOTH WAYS T.0. GRADE]
T | % .
BOTTOM PENETRATION q
DETAIL NOTE: « ¥
_— DO NOT CUT EXISTING #5 TIES pa) <.
REINFORCEMENT BARS IF POSSIBLE AT 10" 0.C.
" di ek
5 CLCLC )
™ - ¢
W \ (4) #8 CIRC. BARS o~ g?\ fb > +. an
P2 ( N A -
4 ’D_'C\\(\ AS SHOWN TYPICALTN g (7}# CIRC. BARS -
(\/3 | 12"@YTLET 4 AS SHOWN TYPICAL
& /3_6" SUMP AS REQ .
q . A 5
IF THRUST BLOCKS ARE NOT USED,
INSTALL 1/2" THICK THRUST COLLER - i o o o
ON PIPE PENETRATIONS. = =
N\ d \
o
(2) 3/8" X 3/4" 5'-10 15/16" REF. (59) RAMMED AGGREGATE PIER
CONCRETE SLAB HYDROPHILIC WATER STOPS #5 STIRRUPS AT 10" 0.C. M
. 55 .
1/2" THICK THRUST COLLER W 10"
AS REQUIRED TYP.} . 446" SLABO.D. AS REQUIRED. TYP.
=1 ” #8 BAR ON 6" GRID C.C. EW.
5 s B . BOTTOM MAT
| . 3 DETAIL 1 TYP.
r — = . . . STD. HOOKS DETAIL1
. = . . 240 236" SUMP TYPICAL
. G oS ANDT,
CONCRETE < e
FOUNDATION O.D. < al o 2 B . é S
a4 - - ) /N | T C -
: L .
. 4. (2) #4 CIRC. TIE BARS lq
: < - SUMP 0.D. .
AN : 5 IF THRUST BLOCKS ARE NOT USED,
PENETRATION . e >, INSTALL 1/2" THICK THRUST COLLER
ETAIL (6) #4 "Z" TIE BARS ; 4 ON PIPE PENETRATIONS.
A <_J HYDROPHILIC STD. HOOKS - 32-83/16" .,
WATER STOP TYPICAL INSIDE TANK DIA.
AS SHOWN TYP.
1 1/2" REF. ANGLE AND CANT BRACE 1/2" X 1 1/2" PC FN BOLTS W/HEX NUT & WSHR. (JS 1000)
REMOVE AFTER POUR.
REF. BSR DRAWING FOR ADDITIONAL TOP COAT SEALANT.
SUMP DETAILS _\ |
T NOT ALL BARS SHOWN FOR CLARITY. ® J-BOLT
. 328 3/16" 2
@ INSIDE TANK DIA. SLOPE GRADE 2 3/4" SIKASWELL S-2 HYDROPHILIC WATER STOP
_/~ CONCRETE SLA| AS REQ.D. A
[——
. o A TR O ST e s
[ T A % #—
! ?"] 3 4 B e . i b
N— COMPACTED, ENGINEERED SOIL 36" SUMP PAN I.D. \_MAT — 7| e
(59) 230" RAMMED AGGREGATE PIERS 40" SUMP LD -
p B are REF GEOSTRUCTURES DRAWINGS UMP L.D.
GP1, GP2, GP3 AND REPORT
FOR DETAILS. SHERARS
I “asrea——
VIEW A-A
(2) #4 CIRC. TIE BARS /a ,r\\
FOUNDATION DESIGN NOTES @47"1.D. / @48" O.D. < SLAB FOOTING
1) PRIOR TO CONSTRUCTION, ALL DIMENSIONS SHALL BE CHECKED AGAINST INFORMATION 9) REINFORCING STEEL MINIMUM LAP SPLICE LENGTHS (UNCOATED) SHALL BE: O (1) #4 CIRC. BASE BAR
PROVIDED BY TANK CONNECTION AND FIELD VERIFIED. ANY DISCREPANCIES #8=49" 218" 1.D./ 219" O.D.
SHALL BE MADE KNOWN TO THE OWNER. 10) FOUNDATION DESIGNED FOR IN REF TO SOILS REPORT BY GEOTECHNICS, INC.
2) FOUNDATION DESIGNED IN COMPLIANCE WITH AWWA D103 AND ACI-318. GEOTECHNICS BURNT CHIMNEY PROJECT # 4607 / SEPTEMBER 24, 2014. BASE SETTING RING
3) ALL APPLICABLE SECTIONS OF AWWA AND ACI-318 SHALL BE FOLLOWED DURING THE 11) DESIGN SOIL BEARING CAPACITY SHALL BE 5500 PSF, UTILIZING RAMMED AGGREGATE PIERS. REF. (B.5.R) DETAILS IN
CONSTRUCTION OF THIS FOUNDATION. REF GEOSTRUCTURES PROJECT # 8584GP DRAWINGS AND CALCULATIONS / SEPTEMBER 10, 2015. LA
4) ALL CONCRETE SHALL BE 5000 PSI MINIMUM COMPRESSIVE STRENGTH. 12) IF THE ALLOWABLE SOIL BEARING CAPACITY IS LESS THAN REQUIRED, OR THE SITE SOILS ARE . TANK DRAWINGS.
5) CONCRETE COVER TO BE 3" AT ALL SURFACES, UNLESS NOTED OTHERWISE. INADEQUATE FOR THE SUPPORT OF THIS FOUNDATION AND TANK, THEN THIS FOUNDATION 12" DIA PIPE.
6) FOUNDATION SHALL BE LEVEL WITHIN +1/8" IN ANY 30 FT CIRCUMFERENCE UNDER THE TANK SHELL. DESIGN AND QUOTE ARE VOID.
7) THE LEVELNESS ON THE CIRCUMFERENCE SHALL NOT VARY BY MORE THAN +1/4* FROM 13) BASE SETTING RING TO BE INSTALLED WITHIN 1/16" OF LEVEL AND 1/4" OF CONCENTRIC. Kevin WSheddrick PE
AN ESTABLISHED PLANE. (REF. AWWA D103) 14) INSTALL BASE SETTING RING WATERSTOPS AS SHOWN. B.S.R. WATERSTOPS SHALL BE INSTALLED U
8) ALL REINFORCING STEEL TO BE 60000 PSI MINIMUM YIELD STRENGTH. (REF. ASTM A615) A MINIMUM OF 6" BELOW THE T.0.C. AND PER THE WATERSTOP MANUFACTURER'S RECOMMENDATIONS. 201 5 09 1 7 08,1 6.46 '05'00'
15) WATERSTOPS SHALL BE NSF APPROVED, OR AN APPROVED EQUAL. WM s 1R
16) RAMMED AGGREGATE PIER DESIGN, SPACING, DEPTH ETC. BY OTHERS.
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